-1- SECTION A
CUB CADET

INDEX TO UNITS
DESCRIPTION PAGE

Axle
Front and Connectlons SRR 1B
Rear .. S o e e

Box, Utility .. T e T O
Brakes and Connections .. AP

Carburetor .. 8
Case, Transmassnon o

Controls, Engme R e v e VR
DIrAWDBE i ioiiosissisiveinssisasiiatis e sanRehes s brram Sadsanans ov WELED

Engine

FORABEE o\ cinxnsisssnnsinimmereihesssssressant s gy o SR At o 0
BIRIIE . coiinsmisraspinivsseernmiamunnanversn st O o e R

Gear, Steering and Connections . peeninr; 81
ga}r‘\erator Motor (for tractors w!elsctric staner} 39
rille ¥ RO tR L i v vassinaRininss 1

Handle, Implement a.nd Connections ..........cccvveviveiveens. 28
Hitch, Three Point ..

Holder Battery
Hood .. o
Housm Diﬁerentta[ and Reduction ...
Hydrauli ic Unit .. S e

Ignition .. emsrisisnmam e . Y
lndlcatcr,oharge B S A i | ]

Lighting, EIBCAC ....ocoevevviiecieiiee i, 13
Mechanism, Gear Shilt ...............ccocesminimniisicmeninne 18
Panel, Instrument . |

Power Take-Off, Transmlssmn Driven ...
Product Graphlcs R T -

Regulator, Voltage (for tractors w/electric starter) .......... 12

ORIl e e O

TERIBMIBEION i it a8

Weights: Rear:Wheel ..o S eananiinniies
Wheels
R s e brness ratsr dredines (PRI oy, VARV SO



-2=- SECTION A = =2= SECTION A
REF . PART TC-113 REF . PART TC-113
NO. NUMBER DESCRIPTION NO . NUMBER DESCRIPTION

International Cub Cadet Tractor equipped with Retractable Starter (Left Front View)

International Cub Cadet Tractor equipped with Electric Starter (Right Front View)




B
CUB CADET

SECTION A

KH-PA-30565

710-3011

KH-PA-30564

710-3011

KH-41-522-39

SERVICE ENGINES

Engine Assembly, Kohler K-161-T, 7HP ........ccociiiiiiiniiniiiniiiinnn

(Equipped with Retractable Starter)

Complete replacement engine will be Kohler K-181, ....ccccevernnniene

8 HP, Spec. No. 30565

Screw, 3/8-16 X 1-1/8 C-Z Hex HAd Cap ........ccocvviiiiiiiniiiiiniiinnins

Engine Assembly, Kohler K-161-S, 7 HP ........cccooiiviiiiiiiiiiiiniiininn

(Equipped with Electric Starter)

Complete replacement engine will be Kohler K-181, ......cccevereervenr

8 HP, Spec. No. 30564

Screw, 3/8-16 x 1-1/8 C-Z Hex HA Cap ....ovvvvveevevinniieciiri e

Engine Assembly, Short Block, Kohler A-238027, 7 HP

Bearing Plate, Bearing & Bushing
Bearing Plate Gasket
Breaker Assembly
Breaker Rod

Camshaft Assembly
Camshaft Cover
Camshaft Cover Gasket
Camshaft Pin

Camshaft Spacers
Connecting Rods
Crankshaft

Cylinder Block Assembly
Exhaust Valves

Front Qil Seal

Governor Gear Assembly
Governor Cross Shaft Assembly
Governor Stop Spring
Intake Valve

Rear Qil Seal

Spring Upper Retainer
Tappets

Valve Keeper

Valve Spring

Valve Spring Retainer

TC-113




~3A~ SECTION A ~3A- SECTION A

h ENGINE m ENGINE

EF . PART TC~-113 REF . PART TC-113
D . NUMBER DEECRIPTION NO . HUMBER DESCRIPTION
ENGINE -K181 SERIES -8 HP- IENGINE -K181 SERIES -8 HP- -CONTINUED

NOTE

USE FOR K181
8 HP PARTS ONLY

|

|

|

|

|

|

|

|

|

|
1| KH-X-278-7 ML, $/4-20 WING v 1 11| KH-230048 SAa), Bréather . oesmmisiaviaoss )
2 | KH-220537 QESKEY innnnra s R 1 12| KH-230048 Gaskat, Valve Covar .......ivermiiniin 2
3 KH-231847 Element, Air Cleaner ............c.coiiiiiiiinn 1 13| KH-230066 BrOathor ABBY ....ccisiciimsirssiiasmisersvivscini.  §
4| KH-231855 Cover, AipCleaner uaswnnnssawiming 1 14| NLA Cu\\;ver Assy, Valve P }
5! NLA Base, Air Cleaner .......cccccccevvviiiiiiiiienens 1 i asher, 1/4 Lock ..
710-3090 Scrow, #8-32 X 3/8 Seif Tap ... 2 712-3006 Nut, 1/4-20 Hex ..... 1
o Screw, #8-32 X 3/8 Rd Hd Mach ......... 2 15 KH-231419 PIlla:mnrmsanamnsnnsusinssmraaia 11

6| NLA Baffla, Sida Air ....cccceevivvciieie i 1 16 | KH-230008 Valve fidahe ....conianmnasnasaanras 3
7| NLA Baffle, Cylinder .........occovevvenmrecinirennnns 1 17| KH-230010 Spring, Valve .....cccccovrevreecnre s 2
8! KH-234796 Baffle, Head ........cc.ooeurmrmmerriiariossnsensinsse 1 18| KH-230011 Retainer, SPring ..co.coocvecerierverecorvrsnionns 2
9| KH-41-027-10 naugi(r}'l , Blower (Used on Spec .............. 1 19 NLA Tappet, Intake Valve ...........cccev i 1

r 0. 30564 | KH-
9| NLA ﬁgugggégfﬂwer (U363 00 SPRG .. 1 0| KH 330304 Shacer, Gamenalt 010 1 AR

i KH-X-25-63 WREREE v ¢ 1 21| KH-230710 Valve, Exhaust ..ucnniimiiesiasin 1}

i Screw, 1/4-20 X 1/2 Hex Cap ..... TR |

et Screw, 1/4-20 X 3/4 HexCap ............. 5 | ** Common Hardware
0] KH-230043 StUd, Valve COVer ... 1 : Purchass Looely




“' -3B- SECTION A " -3B- SECTION A
ENGINE “' ENGINE
REF . PART TC-113 REF PART TC=-113
MO . NUMBER DESCRIPTION NO . _ NUMBER. oiaeoo __DESCRIPTION
| ENGINE -K181 SERIES -8 HP— —CONTINUED | ENGINE -K181 SERIES -8 HP- -CONTINUED
l |
22 I KH-41-380-03 Pin, Camshaft .......oooooooceiiiiiiiiiinsnnniines 1 66}KH-230540-S Shaft, Qovemor ... ..oiwissviminii |1
23| KH-A-230155-S  Camshaft Assy ......ccccovvvniieiceccciinns 1 |KH-X-25-58 Washer ..., 1
24 | KH-47-089-01 Spring:Aoluating: ....oaamnennmnsy 67/ KH-231355 Pin, Gavernor Stop .... 1
25| NLA Tappet, Exhaust Valve ............ccocceweeins 1 sa:xu-emss Bearing, Neodie ........ s 13
26 | IH-46208D Keeper, Spring (Order in sets of two) ...... 4 69|KH-230149 Disc, Regulating .... . 11
27 | IH-401967-R1 Elbow, HOSE ......coceieiveeciriieteiininniennans 1 70=KH-A-235743—S Gear, Governor .. s 4
28 | KH-210223 Gasket, Carburetor .. 1 71 KH 232614 Learraao\;?zngg gl Ca : :
29 | KH-41-853-08 Carburetor Assy .. 1 |736—0463 Washer, 1/4 . 2
KH-X-140-1 SCFB’W 1/4-20 X 3-"4 R, |KH X-87-46 SCFSW #B SG“ Tﬂp i
30 | KH-232683 Brackeat, Choke .......ciitiamisminssinss 1 | 712-3006 Nut, 1/4-20 Hex . A
31| KH-235603 BlIp. s i 1 72! KH-232617 Spring, GOVernor ................ ; )
321 1H-172548 Plug, EXpansion ... et 1 73]1H-55170-C1 SIS 1 i snismessemes v aas s s mreanasnis 1
33 | KH-X-583-1 Seal. Fronb Olcnasanistmangiesy 1 74 KH-41-411-01 Rod, Breaker .........ccovmniirminnns 1
34 | KH-X-583-2 Saal, Rear Ol ..... 5o 1 75| KH-52-041-11 Gasket, COVEN ......ccmmsnvniiimsnes . 3
35| KH-230071 CIEBRAE . ... sk st b risiand 76| KH-47-150-03 Braaker ASSY .anisissinsiss i 13
36| KH-230125-S Shaft, Governor . i 77| KH-47-150-03 Bracket, Breaker Point .1
37| IH-ST429 Bearing, Ball . 2 78 KH-47-150-03 POINEE wnmmvnmanmscinm 1
38 NLA Plate, Beanng Used on Spec No 30564 1 791 KH-230249 Clip .. 1
38| NLA Plate, Bearing (Used on Spec No. 30565) 1 80 |NLA Brackat, Coil (Used on Spec No. 30564).. 1
710-3015 Screw. 1/4-20 X 3/4 Hex Cap .............. 4
' 81| KH-47-150-03 Cover, Breaker .. 1
39| KH-B-238001 Mini Block ASEY .....ccccunmmimmsmscesssisnmminne 1 IKH -X-131-1 Screw, #10- 24 x 3!’8 &
40| KH-230007-S Guide, ValVe ... il it 2 82|IH-J8C P'Ug Spark & 1
41! KH-230170 lﬂSEI"l. Exhaust Valve ...5.......sieivinisinies 1 83! KH-A-230371 Lead Breaker (Used on SpGC NO 30564] i
42| KH-231767 CrankBRBM il muninisinaesaitiaa: 1 84|1H-62188-C1 Condenser (Used on Sﬂﬂc No. 30564) ... 1
B ok 5 5 84 ;LA c Sngmw ”(4u22dx 51% N p30555) }
............................ ondenser (Used on pac o
712-0267 Nul '5/16 X 18 Hex .. 3 INCA o Corkir 3
44} K11:29054 viasher ! 85 l KH-231281 Coil, Ignition (Used on Spec No 30564} 1
45, KH-41-041-10 Gasket, Head i o Screw, 1/4-20 X 5/8 Hex Cap ............. 2
46| |H-454871 Screw, 5/16-18 x 1 1;2 Hax Cap _____________ 4 736-0173 Washer, 1/4 e T 2
47| KH-41-755-25  Head, Cylinder .........cccccmmmrirviveinsiins 1 86| KH-238057 gggéehghggoggg)slon (Used on ..oocoovvennnnees 1
43! o S?ao.er : 87 |KH-A-235741 Stator Assy (Used on Spec No. 30565) ... 1
49| KH-A-231725 Dipatok BB .05 B sosessos sggogores dpveres 1 o Screw, 1/4-20 X 1 Hex Cap .......coo...... 2
50| KH-231726 Tube, Ol Fill oo, 1 88 | KH-238057 Lead, Hi-Tension (Used on Spec ............. 1
51| 712-0250 RLTROBK oicisviisiscnsasiiissoinnioiivgsis. , plo SRRy
52| KH-230410 5 1 |7 RS OV, ne S, s 39=KH-X-7510 Plug, 3/8 Pipe ....cooerrimeriscicriins e 1
53| KH-231820 Elbaw, EXBaust .. ... bty 1 90 | KH-41-041-03 Gapket Pdn .« rovuainnnnsasiniiie. 1
54 IH-532004-R1 Key'; ............... h|D ............................... : 91 FEH—M-199—OB pagcg:!vSHS-IB)HUSHaxCap .......... l
55| KH-41-071-04 Cup Assy, F yw eel Drive .
750-3287 CUp WIPUIGY .. ‘ SN BNTe  RiaS Pion: S g
56 | IH-385293-R1 Pin, 1/4 X 3/4 (Used on Spec No 30564} 1 92 |KH-232577 Ring Set, Piston, .020 O/S ......... ;
57|+ Screw, No. 8-32 X 1/4 (Used on Spec ..... 1 92 |KH-232578 Ring Set, Piston, .030 O/S ......... ;
: No. 30564) 93 KH-41-874.05  Piston Assy, Sid ...
93  KH-41-874-07 iston Assy,
58| NLA Screen (Used on Spec No. 30564) .......... 1 83| KH.41-874.08 Piston Assy. 020 O/S
59 [ K*CA -234877 ;:ywneei (Bseg on gppec ﬁo ggggg} ....... } 93 KH-41-874-09 Piston Assy, .030 O/S ..
50| N wheel (Used on Spec No. 30565) ....... 7
{ KH-X-25-15 yWashe$ 5/8 Lock (Used on ..........c...... 1 94 | KH-230004 Rataler Bin . Sunumaimnmes i 18
| ec No. 30564) 95 NLA Pin, Piston, Std ............. 1
| IH-2587¢-R1 asher, 5/8 Lock {Usad on il 1 95 | NLA Pin, Piston, .005 O/S .........cceov... 1
Wik aginas ﬁp?cs'}a°1g°§55lu _— : 95|NLA Pin, Piston, .010 O/S . AR———
- , 5/8- ex (Used on Crisisisanis
I ! Ng_ 20564 ( 3 96 | KH-41-067-10 Eog issy. 8onnecgng, Sot?O"U}% ............... :
| IH-121358 Nut, 5/8-18 Hex (Used on Spec ........... 1 96 | KH-41-067-11 od Assy, Connecting,
| No. 30565) 97| KH-230525 Lock, Connecting Rod .......cccovveeevroimriess 1
60 I KH-52-041-17 Gasket, Fual Pump Pad ..o 1 98}NLA Screw, Connecting Rod ........ccoveveecinnn 2
61 | KH-240282 Cover, Fuel Pump Pad ..........ccooviiinen 1 99 | IH-263515-R9 1 Clip, Choke Cable 1
| IH-9409106 Screw, 1/4-20 X 1/2 Hex Cap .............. 2 99 | IH-376298-R1 Clip, Throttle Cable .. T T |
1|" Pi%'""r; ------ s ] | KH-41-004-01 BIE BRI g )
|KH‘X-2512 ; - ’ | KH-25-757-01 Kit, Carburetor Repair ...........ccco i iviininn i
63 |[KH-23007B Linkage, GOVEIMOF ........ccocvrmireirivecrverinns 1 II
: ** Common Hardware
64 | KH-230476 Bushing, Governor ............ccccceveevveeiiennns 1 | PG Locally
65 ] KH-230477 Bracket, Speed Control ............c.ccevveinnne 1 I




-4- SECTION A —-4- SECTION A

'il ENGINE |i| ENGINE

REF . PART TC-113 REF . PART TC-113

NO . NUMBER DESCRIPTION NO . NUMBER DESCRIPTION
ENGINE -K161 SERIES =7 HP- ® |ENGINE -K161 SERIES -7 HP- -CONTINUED

NOTE
USE FOR K161

|

|

|

|

i

| 0 7 HP PARTS ONLY
| 7

lt

1

| o
|

| 5
| =0
|

|

.\

796 91 95
99}/ & et
88 ? S

. 89
94

rafrE::?Ll:; ::::ltaﬂ 3} n2 ? \
N4—? . }\4‘? ' 2},33 w127
n3 136/;2//-@. <126

g
135 131 //\';74»()9/121

134
123
S 122
é_'i 128
[ﬁ’;

130 ]




. =5+ SECTION A = -5- SECTION A
'I' ENGINE 'I' ENGINE
REF . PART TC-113 REF . PART TC-113
NO . NUMBER DESCRIPTION NO . NUMBER DESCRIPTION

ENGINE -K161 SERIES -7 HP- -CONTINUED ENGINE -K161 SERIES -7 HP- -CONTINUED

KH-231414
L}:I~385?33-H1

2 NLA
IH-121841
3| KH-220537

NLA
710-0751

} KH-X-25-63
I NLA

NLA
!:{LA

o, o

INLA

7 l! KH-234402

8! KH-230054

9 ! NLA

10! IH-263515-R81

11

12 | KH-230007-S
13 | KH-230170
14 | NLA

15 | IH-172548

16 | NLA
I 710-3015

I KH-X-25-12

|
17INLA

|
18}|H-ST213

19 II KH-X-583-1
|
20 | KH-230071

21 I KH-X-583-2

|
22 I NLA

1| IH-385160-R91
NLA

Service Parts for K-161-T Engines
w/Retractable Starter (Consists of all
unmarked parts & those marked Unit A)

Service Parts for K-161-S EnFmes
w/Electric Starter (Consists of all
unmarked parts & those marked Unit B)

Cleaner Assembly, Air
Baffle ........

Ring ..
Screw, 6-32 X 3/8 C-Z ....
Slt Rd Hd Tap

Elbow, Air Intake .
Screw 8-32 X 1 1:‘4 Rd Hd Mach
Washer, No. 8 Med Lock ..

Gasket, Air Intake EIbow ...........ccoeveenenn
Brace, Air Cleaner .....
Screw, 1/4-20 X 5/8 Hex Hd Cap
Washer, 1/4 Med Lock ..
Washer, 17/64 X 1/2 X 08262 re. s

Bracket, Choke Cable (UnitB) ........... 1

[ 7 PPy

—_ PN =

Housing Assy, Blowars MIEA) a2ty i 1
Housing Assgr Blower (Unit B) . el |
ring Lock Washer, .. 4

1/4-20 X 3/4 C Z Slt Hex Hd Mach
Screw w/Spring Lock Washer, .......... 1
1/4-20 X 3/8 C-Z St Hex Hd Mach

Baffle, Cylinder Head Air ...................... 1

Baffle, Cylinder Air ..............cccoovvenennn, 1
Screw w/Spring Lock Washer, .......... 1
1/4-20 X 3/8 C-Z Hex Hd Mach

Clip, Choke Cable (Unit B) .... 1

Clip, Choke Cable (Unit A) 1

Crankcase Assy (Order .............c.co..... 1

Short Block KH-41-522-39)

Guide; Valve .......cuiiiinminiiiiiiin, 2

Insert, Exhaust Valve ..................... 1

Shaft, QOVEINOr .......oiisimisiemi 1

Plug, 1-1/8 Expansion ... 1

Plate, Crankease Brg ............cccceevnine 1
Screw, 1/4-20 X 3/4 C-Z ..o 4
Hex Hd Ca
Washer, 17/64 X 1/2 X .062, ........... 4
Copper

Plug, 5/8 Button, Crankcase ................. 1

Bearing Plate

Bearing, Crankcase Ball ....................... 2

Seal, Crankcase Brg Plate Oil ...... 1

(Blower Housing End)

Gasket; Brg Plate ......c.auivnavimnig 1

Seal, Crankcase Qil (Flywheel .............. 1

Pulley End)

BIpstehE o L i nasninsiasiiinms 1

23| KH-230265

24| NLA
NLA

IH-444631

25| KH-41-041-03
26| NLA

27| KH-230048
28| NLA

t A 2-3006

29|I KH-230066
30| KH-230046
31| KH-231419

32

KH-X-140-1

33| KH-210223
34I IH-401967-R1
35| KH-230450
36| 714-3016
37| NLA

38| KH-231276
39| KH-231263
40| KH-A-231269
I 1|:{-121358
41| NLA

42| KH-231302
43| IH-385283-R1
44| KH-B-230039

44| KH-B-230039-10

45| KH-230525

48| NLA

47| KH-41-874-01
47| KH-41-874-02
47| KH-41-874-03
47| KH-41-874-04

48| NLA

48| NLA
48| NLA

49[ KH-230004

50[ KH-231424

50| KH-231425
50| KH-231426
50| KH-231427

Insert, Intake Valve ....

Base, Oil Pan ...
Screw w/Sprin y Lock Washer, ..........
5/16-18 X 1 C-2 Hex Hd Mach

Plug, 1/2-14 Auto Sq-Hd, .................
Filler & Drain

Gasket, Oil Pan Base .............cooveennee
Cover w/Filter, Breather .............c.ccoeeve.
Gasket, Breather ............ccimiiinain
Stud, Breather Cover ..

Nut, 1/4-20 C-Z Hex .
Washer, 1/4 Med Lock ..

Plate Assy, Breather .............ccocevenrnine

Soaly/Braather couuiiaiie

Filter; Breaither ... s
Carburetor Assy (For components ........

see list of parts under details of
carburetor
Screw w/internal Tooth Lock ............
Washer, 1/4-20 X 3/4 C-Z Hex

Hd Cap
Gasket, Carburetor ..........ccceeveee
Elbow, Carburetor to Fuel Line .............
Crankshalt ...
Koy, Crankehaft. ..o
Washer, Flywheel Tension (Unit A) ......
Flywheel ..

Pulley, Flywheal (Unit B) ..
Cup Assy, Flywheel Drive .....................

Nut, 5/8-18 G-Z Hex ........

Washer, 5/8 LT Lock
Screen, Drive Cup Grass ...
Ring, Grass Screen ..........
Pin, Flywheel Drive Cup ........ccccoovvvrunnns

Rod Assy, Connecting, Std ..
Rod Assy, Connecting, .010 us’.

Lock, Connecting Rod Screw ...............
Screw, Connecting Rod ...........ccocveinn,

Piston Assy, Std .

Piston Assy, .010 fol i
Piston Assy, .020 O/S ......
Piston Assy, .030 O/S ..........cccoenirirnrnne

Pin, Piston, Std ..
Pln Piston, .005 o8’
Pin, Piston, .0100/S ......ccoccovveviiiiinnn,

Retainer, Piston Pin ..........coeve

Ring Set, Piston, Std ......
Ring Set, Piston, .010 oIS
Ring Set, Piston, .020 O/S ..
Ring Set, Piston, .030 O/S ...........ce.

** Common Hardware
Purchase Locally

- ik —hehed ) = =

—




-6~ SECTION A = -6- SECTION A
“.l ENGINE m ENGINE
REF . PART TC-113 REF . PART TC-113
NO . NUMBER DESCRIPTION NO NUMBER DESCRIPTION
|ENGINE -K161 SERIES -7 HP- -CONTINUED |ENGINE -K161 SERIES -7 HP- -CONTINUED
| |
51| Ring, Compression (Not sarviced ......... 1 85| IH-401968-R1 Line, Fuel Filter to Carburetor Fuel ....... 1
| Separately, ordec 9, 49) 86| KH-232614 Lever, Governor 1
- T, GOVBIMIOT ..o
52 Ring, OlIICo:rtgol (Not setr;noed ............. 1 KH-X-67-46 ﬁzr%w‘ Ei f:32 F)( 1/4 Eszggsh!g;: |
separately, order ring se ap (For lever
P Hoad. Gilwdor 1 712-3006 Nut, 1!482:?20}(23‘%95 T }
-41- ead, Cylinder .................. T ve Scrow
< Rd Hd'Sit Mach
54 |KH-41-086-02 Screw, Cylinder Head ...........c..cc.oceieis 7 e Screw, 1/4-20 X 1 C-Z HeX wovevecevve 1
: HdC
55 | KH-220534 Washer, Cylinder Head 7 | 1H-121841 Washer, No. 8 C-Z Med Lock ... 1
56 |KH-41-041-10 Gasket, Cylinder Head .............c.ccocooe 1 '7"_4,2%3,%135 w::ng:' g‘:.ég § ;gsx%dgggc?iz.jffﬁ }
57 Camshaft Assy (Order Kit .. s ¥ ;
KH-A-230155-5) (Use on engines wio o7 ieszet7.  Sering, Qovwry [Nisacrder fover ...y
automatic compression release)
58 |NLA Flyweight, Camshaft ................c.c.c...... D) aei KH-230078 Linkage, Governor ..........ccccoveeeevvnieeens 1
: 89| KH-A-235743-S  Gear Assy, Governor sy
59 [NLA Spring, Spark Advance ... 2 |[ NLA Washer, 13/32 X 3;4 X031 ey 1
60 [NLA Pin, Camshaft Flyweight ...........c.c......... 2 90| KH-231355 Pin, Govemor Stop (Serial .............. 1
61|KH-41-380-08  Pin, Camshaft .........ooccroevrmcvrricenricss 1 s s o8 S s R, ;
62 |KH-230293 Shim, Camshaft, .005 : Copper
SR Bie0Ree i s it . 91| KH-230540-S Shalft Assy, Governor Cross .. 1
83  NLA Cam, Ignition (Unit A) .. I KH-X-25-58 Washer, 7/32 X 3/8 X .031 G2 ...
63 |NLA Cam, Ignition (Unit B) . 92! KH-230478 Bushing, Cross Shaft ..........ccccccvervvrvenn 1
64 |NLA Tappet, Valve ... 93 5&2301 49 Disscc Gov%rr;(ogﬁgggl?la (R }
- TR 1L . 1 rew,
65 | KH-230008 Valve, Intake Blunt Metal Drive
-231 Valve, Exhaust ........ccoovivninciiniininn 1
66 | KH-230710 alve, Exhaus 94| KH-230477 Bracket, Speed Control .............cevveeee 1
- Spring, Valve ............. S 2
87| Kh-30070 8k l 95! KH-234866 Bearing, Cross Shaft Needle ................ 1
- Retainer, Valve Spring .........c..cccocveeinis 2 ]
:g ;H;ZZZE i 'Valva gl pR:alner y 96! IH-172548 Plug, 1-1/8 EXpansion ............ccccoeeevna. 1
g (Orﬁer in setgof?wo] """"""""" 97! NLA Magneto Assy (Unit A) .......c.ooovvevinnnns 1
70! KH-230164 Tank Assy, Fuel w/Filler Cap ............... 1 98! NLA Coil, Magneto (Unit A) ........ccccecvivvnnnns 1
71 KH-236655 Cap, Fuel Filler 1 99| NLA Clamp, Magneto Coil (Unit A) ............... 2
72! KH-A-234167 Strap, Fuel Tank .. 2 100 | KH-A-235741 Stator, Magneto (UnitA) ................. 1
IH-20244-R1 Nut, 1/4-20 Esna Stop .. 2 1 710-0377 Screw w/internal Tooth Lock ... 1
. Screw 1/4-20 X 1-1/4 C-Z ............... 2 : \gasmgm-zo ROBCZ oo fvivinsn 2
Hex Hd Cap ex ap
73! KH-234168 Bracket Assy, Fuel Tank .............ccceee. 1 101 I NLA Condenser, Magneto Umt - ER—— 1
o dioacigy Sas b 1 |IH—131£-15¢1- gcl:rg\g.s?t%&a h1a"4 ...................... 3
74N ipple, EF o] e BT p AL i cl
|
75! KH-A-210101 Filtek AssyiRUBl . v o SEEVGEL 1 102 | KH-231281 Coil, Ignition (Unit B) ........oovoveiviiriinnn 1
: e Screw w/Spring Lock Washer, .......... 2
76! KH-210478 Body, Fuel Filter .........cccouvevviriiinis 1 I H.;.;;lo X 13/16 C-Z St Hex Hd
ac
77! KH-A-210480 Valve Assy, Needle ..........ccccoovvvecnnnn. 1 |736-0173 Washer, 17/64 X 3/4 X .062 C-Z ...... 2
78! KH-210479 L et T Ll S I o1 1 MO 1 103 |' IH-62188-C1 Condenser, Ignition Coil (Unit B) .......... 1
791 KH-210467 Bowl, Fuel Filter Glass ..........c.ccoccoen.e. 1 104 | NLA Cable Assy, Condenser to ................... 1
, | Breaker (Unit A)
80/ KH-210468 Gasket, Fuel Filter Bowl ..............cco..... 1 104IKH—A-230371 Cable Assy, Condenser to .................. 1
811 KH-A-210477  Bail Assy, Fuel Filtor Bowl ............... 1 | EoVRIRr NI G)
82= KH-X-380-1 O HREOIOr Ul TR oot g 105 IJ'(H-230249 Clip, Condenser to Breaker Cable ........ 1
83| IH-144526-H1  Sleave, Fuel Line ...............c...c..cc..cc... 2 108 IKH'47"15°'°3 CARCKEL AT BRI RBEY. <o 1
07 IIH- -C1 i
84| KH-220786 DR EURELING. oo i svsvsisssssrsia it 2 ! | ReRNS e 1
: ** Common Hardware
|

Purchase Locally




o o SECTION A el SECTION A

ENGINE H ENGINE
(1]} bid
REF PART TC~113 REF PART TC-113
NO . NUMBER DESCRIPTIOR NO HUMBER DESCRIPTION
[ENGINE -K161 SERIES -7 HP- —-CONTINUED [ENGINE -K161 SERIES -7 HP- ~-CONTINUED
! |
108 | Bracket, Point Breaker (Not ................. 1 137| IH-376230-R1 Belt, Drive (Uit A) ...ccooevvvviviieiiiinin, 1
| serviced separately, order |
| KH-47-150-03) 138 Motor Generator (For components ....... 1
[+ Screw w/Washer, 8-32 X 1/4 ............ 1 I see list of parts under details of
O SEEE Hitioen |I 710-0376 oo, & g:}a(gn‘:rg S H 2
o rew, -Z Hex .............
109 |KH-41-411-01 BT Brafucar ... hmsvissisisins s sammscin 1 | Hd Cap
110| KH-232535 Cover, Breaker g - T ‘
KH-X-131-1 Screw w/internal Tooth Lock ............ 4 1391 KH-231149 Shim, Motor Generator Mounting ......... AR
Washer, 10-24 X 3/8 C-Z Sit Rd Bolt (Unit B)
Hd Mach 139! NLA Shim, Motor Generator Mounting ......... AR
Bolt (Unit B)
111 | KH-52-041-11 Gasket, Breaker Cover ............oooeeeevnne 1
14 Bracket, Mo M ing .....
112 IH-J8C Plug, Spark (ChaMPION) ............o.... i i i oy o endratar blouning -... ¥
113| KH-238057 Kit,Hi-Tonsion Spark Pug ........... 1 e g ol R
able Lea e Washer, 3/8 Med LocK ..........cc......... 2
114 NLA Clip, Spark Plug Cable (UnitA) ........... 1 141 | KH-231273 Bljmé Motor Generator Adjusting ........ 1
115| NLA Cable Assy, Ground (UnitA) ................ 1 ; (Unit B)
v gcg?‘”AType)G(Up tz (Uda[;\N"' 59087) 1 710-0118 Ece?;eﬁ,d%;sp-‘la X34C-Z ..cooooiinins 1
115| NLA able Assy, Groun AIEA) i
gBaggnet ‘pre} (Serial No. 55088 |H-24840-R1 a:r;e\ﬁaaéaags X WBCZ viciiivaiiiii 1
| above) = Washer, 5/16 Med Lock ................... 1
116/ NLA Sleeve, Ground Cable (Unit A) ............ 1 e S A e }
117] KH-230380 Magnet, Magneto (UnitA) ..o 1 142 | KH-235583 Puflpyé Motor Generator Drive .............. 1
118 NLA Starter Assy, Retractable (Unit A) ......... 1 (Unit B)
gﬁrﬂ'; h‘-lﬂgfh‘t X2 CZSIt oo, 5 143 | IH-376230-R1 Belt, Motor Generator Drive (Unit B)...... 1
b Washer, 13/64 X 15/32 X 18 Ga ...... 5 %
g Wacher N6, 10 Mad Lock. .. ... 5 144  KH-230410 Muffier; EXHALEE w....oinmiviviimsinsanin 1
1181 KH-230796 Cover, Retractable Starter (UnitA) ....... 1 145 | KH-230600 Elbow, Exhaust Muffler ......................... 1
120] NLA Spring, Starter Rewind (UnitA) ............ 1 188 17874 Hipple 1X 117 ]
st Rt SEHS (UAIEA) ) 147 | 712-0250 Nut, Exhaust Mufler Elbow Lock .......... 1
, Starter (UnitA) ....ooevevrvnrienennn U :
122| KH-231686 Cord, Starter (Unit A) ..........cooceeccrioen. 1 i b L e mem .
123| |H-405563-R9 1 Handle, Starter Cord (Unit A) ............... 1 149 }714.01 14 Key, 1/4 X 2.12 Sq Parallel (Unit B) ..... 1
124| KH-A-220616 Shoe Assy, Friction (Unit A) ......ccccoeee 2 150IN|_A Camshaft Assy (Engines with ... 1
e ; retractable starter) (Use on engines
125| KH-220617 Lever, Friction Shoe Brake (Unit A) ...... 1 " | inzorsss  lavemalc comprossion r%?gse,
" FIT + -A- - amq al 55 ngines wi Sy ¥
12&‘.l KH-220618 Plate, Friction Shoe (Unit A) ............. 2 | i sta_neg (Us on engines
127|NLA Spring, Friction Shoe (UnitA) .............. 2 | w/automatic compression release)
1281 NLA Plate, Friction Shoe Spring (Unit A) ...... 2 151 I KH-47-089-01 Spring, Camshaft Actuating ................ i
| ; i | KH-41-004-01 Kit, Engine Gasket Service ................... 1
1291 KH-220615 Washer, Fiber (UnitA) ......ccocooervvnnnnnnn 2 I Consists of Ref No. 3, 19, 20, 51,30,
130 NLA Washer, Brake (Unit A) ..........ccco.ooor..... 2 | 3,56,808&111)
131 KH-220613 Spring, Brake (UnitA) ...........ooovcoovcvnee. 1 |KH-A-230155-S  Kit, Camshaft Replacement .................. !
132I NLA Washer, Brake Retainer (Unit A) .......... 1 ** Common Hardware
| | Purchase Locally
1331H-379310-R1 Ring, Retaining (Unit A) ................. e 1 |
134INLA Flange, Intermediate (Unit A) ....... — %
135/NLA Flange, Leg Mount (Unit A) ................. 1
136iNLA Flange, Mounting (Unit A) ......... 1
}" Pin, 1/3 X 1-7/8 Coiled Spring .......... 1
{NLA Screw, 10-24 X 3/4 Parkerized ......... 4
| Sit Fil Hd Mach




-8- SECTION A -8- SECTION A
I ENGINE 'h ENGINE
F PART TC-113 REF . PART TC-113
. NUMBER DESCRIPTION NO . NUMBER DESCRIPTION
CARBURETOR CARBURETOR -CONTINUED
19 Gasket, Fuel Bowl Screw . s o
(Fumlsh Repair Kit KH-25- 757- 01)
20 |KH-41-100-01 Screw, Fuel Bowl ......c.cccovvvivviineens 1
21 Plug, Idie Passage Rivet (Fur- ....... 1
nish complete Carburetor Assy)
22 Spring, Choke Shaft (Fumish ......... 1
complete Carburetor Assy)
23 Ball, Choke Shaft ...........ccccccveveinnnes 1
24 Valve Assy, Choke (Fumish ........... 1
complete Carburetor Assy)
25 Body, Carburetor (Order ................. 1
Carburetor Assy)
26 |KH-232555 Spring, Throtte ........cccoeevveecieeicnnns 1
27 IKH-232555 Screw, Throttle Lever Adjusting ..... 1
28} Shaft & Lever Assy, Throttle .......... 1
| (Furnish complete Carburetor Assy)
29 |NLA Spring, Fuel Bowl Drain Plug ......... 1
| (For carburetor D-230500)
30|KH-200423 Gasket, Fuel Bowl Drain Plug ........ 1
(For carburetor D-230500)
KH-41-853-11 Carburetor As8Y ..o 1 31|NLA Plug, Fuel Bowl Drain ...........cccocoee 1
(Carter No. 3409S) (For Carburetor D-230500)
KH-41-853-11 Carburetor ASSY .........coueeieenin 1 KH-25-757-01 Kit, Carburetor Repair (Consists .... 1
(Carter No. 37388) of Ref No. 13, 14, 16, 17 & 19)
1 | KH-200383 Spring, High Speed Needle ........... 1
2 | KH-200410 Needle Assy, High Speed .............. 1
3INLA Shaft & Lever Assy, Throttle .......... 1
4| NLA Screw, Throttle Lever Adjusting ... 1
5 | KH-200438 Scraw, |dle Adjusting ...........cocevniene 1
5 1 KH-200380 Spring, Idle Adjusting Screw .......... 1
7 Seal, Throttle Shaft Dust .. 1
(Furnish complete Carburetor Assy)
3 Scraw, Choke & Throttle Valve ...... 4
I (Furnish complete Carburetor Assy)
3 Valve Assy, Throttle . 1
(Furnish complete Carburetor Assy)
) Plug, 3/8 Aluminum Expansion ..... 1 I
(Furnish complete Carburator Assy) |
| |
| Gasket, Needle Seat .................. |
(Furnlsh Repair Kit KH 25-757-01) I
2 Shaft & Lever Assy, Choke . 1 |
(Fumish complete Carburetor Assy] I|
3 Needle & Seat Assy w/Spri |
(Furnish Repair Kit KH-2 7?7 -01) ]|
4| KH-200376 Pin, Float & LeVer .........cc....overmivine 1 1'
3 : KH-25-757-03 Float & Lever ASSY ............ccc.o...... 1 }
| | KH-200375 Gasket, Fuel Bowl Ring ............... 1 }
rf KH-25-041-02  Gasket, Fuel Bowl ....................... 1 :
|

| KH-200418

Bowl, Fual ........ccoovvevciveircicieiins

! s



-9~ SECTION A s’ SECTION A

|i| ELECTRICAL SYSTEM li' ELECTRICAL SYSTEM
REF . PART TC-113 REF . PART TC-113
NO . NUMBER DESCRIFTION NO . NUMBER DESCRIPTION

| MOTOR GENERATOR - DELCO-REMY- |MOTOR GENERATOR - DELCO-REMY- —CONTINUED

| -TRACTORS WITH ELECTRIC STARTER- | -TRACTORS WITH ELECTRIC STARTER-

' IH-3308202 Motor Generator Assy, 12 Volt ........ 1 18] IH-1968396 Screw, Pole Shoe .......cccvvnine, 2
1 IF IH-1939907 Fraé?a Assy, Commutator End ........ 1 19| IH-1912073 Insulator, Field Coil ..oy 2
| amp
I ;game } 20! NLA 8hag, POl .......coovaisinenennssmmemenrne 1
- [ .
| Plug . 1 21/ NLA Frame w/Qiler, Drive End ................ 1
1 21! NLA Frame, Drive End .........c.oocconeererns 1
21 1H-1944373 JN s 5T V) N . - S
' _ 22! IH-1858603 Collar, Drive End Spacer .............. 1
3{ IH-1916324 SR sy B Used with H-1101951)
I 22 |IH-1859991 ollar, Drive End Sgacar
4| NLA Washer, Brush Arm Space .............. 1 Used with |H-1101967, IH-1101996
| IH-1101997)
5| NLA Holder, Brush Ground ..................... 1
| 23| NLA Oller, Drive Eng ......civiisininaniing |
Bl IH-1946427 Brashvocanunantwretlosas 2
| 24| |H-125609 Oiler, Commutator End or Cup ........ 1
?i NLA Screw, No.6 X 1/4 C-ZSlt .............. i (Used with IH-1101951)
i Rd Hd Mach
7| NLA Screw, No. 6 X 5/16 C-ZSlt ............ 1 25| NLA Washer, Drive End Shaft Nut Lock .. 1
| Rd Hd Mach 25|1H-1941978 Washer, Drive End Shaft Nut Lock .. 1
| Used with IH-1101967, IH-1101998
B IH-131044 Washer, Brush Lead Attaching ....... 2 IH-1101997)
| Screw Lock .
| 26| IH-1915172 Nut, Drive End Shaft .........c.ccoovvvnn. 1
9| NLA Stud, Terminal Field .............c...ccoee. 1 |
| 2711H-819104 Plate, Drive End Grease Slinger ..... 1
1OI 1H-121743 NEE No TEC-E i 4 | (Used with IH-1101951)

11 I NLA Washer, Field Terminal Stud Lock .. 4 281 NLA Washer, Drive End Felt ................. s 0F
121N W Terminal Stud .....coovvinnnn, 28| IH-1947344 Plate, Drive End Grease Slinger ..... 1
A malvary Totronenicihy 8 Used with IH-1101967, IH-1101996

13} IH-1858753 Washer, Terminal Stud Insulating ... 1 } IH-1101997)
::I ﬂl_'LA s Bushing, Fleld Terminal Insulating .. 1 29| 741-0361 Bearing, Drive End Ball .................. 1
-1 4 Bushi i i i .
| i (L0 PR TR aL kaping . 1 30| 1H-1912008 Gasket, Drive End Retainer Plate ... 1
| A ; .
15, 759-33 31! NLA Plate, Drive End Retainer ............... 1
|| 58 Coil, Field (Setof 2) ........c.ccoecvvene. 1 31! 1M 1971993 Pl::t’mn{ir&gg?. '?ﬂ“:jng{égg IIIII i
16 i wi - , IH-1101
: Frame (Not serviced separately) ..... 1 & 1H-1101997)
7| |H-809945 Washer, Drive End Space ............... 1
{IH R uguad with |H-11o1ggﬁ|al 32 NLA Shoe, Pole .......ceevevvveciieeecien 1
: -18681591 , Dri - Inside .... F ;
I Uos:é VETQ‘V?HE?%S? 2?‘;H_??{§'fggs L 33! IH-1914580 Screw, Drive End Retainer Plate ..... 3

% IH-1101997) |
: 1




-10- SECTION A 2 -10- SECTION A
“. ELECTRICAL SYSTEM '“ ELECTRICAL SYSTEM
REF PART TC-113 REF . PART TC-113
NO . MNUMBER DESCRIPTION NO . NUMBER DESCRIPTION
MOTOR GENERATOR - DELCO-REMY- -CONTINUED |BATTERY HOLDER
-TRACTORS WITH ELECTRIC STARTER- |
|
34 |IH-809763 Balt, TR .......osassasammnmag 72 |
|
35|736-0119 Washer, Thru Bolt ........occcvvvcvvines 2 1|
36 |IH-1921362 Bushing, Armature Terminal ........... 1 |
Insulating 1|
37IH-1858749 Stud, Terminal Armature ................. 1 i
38 |NLA Clip, Terminal to Brush ..........ccooere 1 :
39! |H-124545 Key, No. 5 Woodruff Aly-Sit ............ 1 :
40!1H-1939904 IARIPG” . L L b eenssssassipi 3 |
40 NLA Armature (Also order end frame ...... 1 |
|H-800213) (Used with |H-1101996) I
41|IH-1940422 Holder, Brush Insulated .................. 1 '
42 NLA Pin, Commutator End Dowel ........... 1
43| IH-809593 Pin, Drive End Dowel ...........cco. 1 '
44| KH-235583 Pulley, Motor Generator (Not .......... 1
included in motor generator assy)
Used with 1H-1101997)
44| KH-231278 ulley, Motor Generator (Not .......... 1 1| IH-376294-R2 Bolt, Battery Hold Down ......cccooceee. 2
included in motor generator assy)
(Used with IH-1101996) 2| IH-376293-R2 Clamp, Battery Hold Down ............ 1
| KH-X-276-7 Nut, 1/4-20 Type A Wing .......... 2
45||H-441805-R91 Bearing, Commutator End Ball ........ 1
48/1H-1920859 Seal, Commutator End Bearing ...... 1 CHARGE INDICATOR
47|759-3358 Coil, Field - RH Shunt (Setof 2) ...... 1 /
48 Plug, Commutator End Bearing Well 1 &
{Order Part No. IH-1939907) {/\ /;
e
:\ b / "/
. P&
| Y
i .
[ ; \
|
1| 1H-394584-R1 Bracket, Charge Indicator .............. 1
i Screw, 10-24 X 1/2C-Z ............. 2
Slt Pan Hd Mach
BS-231082 Nut, 10-24 X-Z Hex Mach Screw 2
{ 736-0722 Washer, No. 10 C-Z Med Lock .. 2
2|r 725-3023 Indicator Assy, Charge .................. 1
3| |H-357881-R91 Cable Assy, Charge Indicator to .... 1
I Voltage Regulator Battery Terminal
4| 1H-394585-R91  Cable Assy, Charge Indicator to ... 1
| l Starting Switch
' 5 IH-117959 Grommet, Charge Indicator Cables 1

** Common Hardware
Purchase Locally

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|




e 1 SECTION A =] SECTION A

“‘l ELECTRICAL SYSTEM m ELECTRICAL SYSTEM
REF . PART e TC-113 REF . PART TC-113
NO NUMBER DESCRIPTION NO . NUMBER DESCRIPTION

IGNITION AND STARTING IGNITION AND STARTING -CONTINUED

|
|
|
|
|
: MOTOR GENERATOR
|
|
|
|
|

12 17 “BAT" terminal
{ S g pe——
3
Hl—1s
w—q 11
0 YUy —
16
|l - 10
F Top view
Tracrors with electric starter View of veltage regulater

showing connections

Left side view

Left sids view
Tractors with retractable starter

Tractors with electric starter

Service Parts for Tractors ..............c.c.oe 1 3 Cable, Regulator -L Terminal ................ 1
w/Electric Starter (Consists of all to Ignition Switch, Light Green
unmarked parts & those marked Unit A) (Order Harness Assy) (Unit A)
Service Parts for Tractors ...... =1 4 | 735-3003 Grommet, Cable (Units A& B) ............. 2

w/Retractable Starter (Consist's“si'éilll' i

|
|
|
[
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|

unmarked parts & those marked Unit B) 5|IH-376295-R91 Switch Assy, Starting (Unit A) ...... 1
e Screw, 1/4-20 X 3/4 C-Z ...... 2
1 1 IH-365522-R92 Switch Assy, Ignition éUnit - TR 1 Sit Pan Hd Mach
Up to Serial No. 29408) 736-3020 Washer, 17/64 X5/8 X 049C-Z ...... 2
1! 1H-403562-R2 witch Assy, Ignition (Unit A) ............... 1 736-0329 Washer, 1/4 C-Z Med Lock ....... . 2
! (Up to Serial No. 29409 & above 712-3006 Nut, 1/4-20 C-Z Hex ........... .2
! |H-27895-R1 Screw, 6 X 1/4 C-Z SItRd Hd Mach .. 2 e Nut, 5/16-24 C-Z Hex Jam . 2
i (Up to Serial No. 29408) (For fastening cable to switch)
| 1H-131044 Washer, No. 6 Cd Pitd Lock ............. 2 | 736-0119 Washer, 5/16 C-Z Med Lock ............. 2
| (Up to Serial No, 29408) i (For fastening cable to switch)
| IH-365502-R1 Nut, Switch Mounting .........ccccceeeeien. 1 I .
| IH-375431-R1 Washer, Switch Mountin 1 6 Cable, Regulator, Battery Terminal ....... 1
1] NLA Switch Assy, Ignition (Unit 1 I to Starting Switch, Gray
| gup to Serial No. 29408) i (Order Harness Assy) (Unit A)
1| 1H-379593-R92 witch Assy, Ignition (UnitB) ................ 1 | X
| (Serial No. 29409 & above) 7 Cable, Generator -A Terminal to ........... i
| IH-365502-R1 Nut, Switch Mounting ..........cccccceevinn. 1 : Starting Switch, Red )
| IH-375431-R1 Washer, Switch Mounting ................. 1 (Order Harnass Assy) (Unit A)
2| Cable, Ignition Coil Positive ................... 1

** Common Hardware

| Terminal to Ignition Switch, Black
Purchase Locally

I (Order Harness Assy) (Unit A)

|
|
|
|




-12- SECTION A -12- SECTION A
m ELECTRICAL SYSTEM m ELECTRICAL SYSTEM
REF . PART TC-113 REF . PART TC-113
0. NUMBER DESCRIPTION NO . NUMBER DESCRIPTION
2 IGNIT;E)FE! AND STARTING -CONTINUED [IGNITION AND STARTING -CONTINUED
|
8|1H-376287-R92 Cable Assy, Battery to . N e, 1] NLA Bracket, Motor Generator Mounting ...... 1
Starting Switch (Unit A} |H-24840-R1 Screw 3/8 X 7/8 C-Z Hex Hd Cap S P
710-0451 Bolt, 5/16 C- NK Crg ..... i 3 o Washer, 3/8 C-Z Med Lock . e 2
736-0119 Washer, 5/16 C-Z Med Lock 1
712-0267 Nut, 5/16-18 C-Z Hex . 1 NLA Bracket, Choke Cable .........cccoviniienns 1
9!IH-PRLU err Prestolite 9948X, ... 1 |H-376293-R2 Clamp, Battery Hold Down .........ccooeee 1
12 Volt (Unit A) (lllustrated with battery holder)
10! NLA Harness Assy, Cable (Unit A) ................ 1 IH-370383-R1 Clip, Cable Harness, Angle ................ 1
Up to Serial No. 29408 736-3020 asher, 17/64 X 5/8 X 048 GaC-Z.. 1
10!1H-379595-R91 (Uarrtesée AsTyh.I Cazb;: ég i.t a%)o 1 IIH-.':I S5 NN i i !
p to Serial No 76298- ip, Chol etainer .
| (llustrated with engine controis &
11IH-363660-R1 Cu) Cable Harmess, Twisted (On ......... 1 I instrument ane{h
voltage regulator mcuntmg bolt) |712-0142 Nut, 8- 3 ox . 1
712-0798 Nut, 1/4-20 C-Z Hex (Unit B) .. grt O ** Screw, 8-32 X 3/8 G2Cr . 1
710-3013 Screw 14-20 X 1/2 C-Z Hex Hd o 1 Rec Pan Hd Mach
PR %ap lEUn m}c 2 Med Lock (UNEB) .. 1 IH-121841 Washer, No. 8 C-Z Med LockK ........... 1
asher ed Lock (Unit B) ..
736-3020 Washer, 17/64 X 5/8 X .043 GaC-Z.. 1 IH-376299-R81  Control Assy, ICloke (lllustrated wn;a o
angine controls & instrument panel
12]725-3031 Cable Assy, Battery to Ground (UnitA).. 1 9
712-3006 Nut, 1/4-20 C-Z Hex . | 714-0114 Key, 1/4 X 2.12 Sq Parallel ................... 1
710-3015 ﬁcr%w 1/4-20 X 3/4 C-Z Hex 1
ap Motor Generato 1
736-0329 Washer, 1/4 C-Z Med Lock . 3 710-3082 Screw, 5(16-18 X1-18¢-Z. 1
736-3020 Washer, 17/64 X 5/8 X .049 GaCZ. 1 Hex l};td Cap —
736-0119 Washer, 5/16 C- Lok . &
13 Ou‘: Cable Harness, Angle (On ......... 1
lower fuel tank support bolt) KH-231263 Pulley, Drive .. casnraies 1
| T (Uw AL(Fuqr,\;?&ec)i{ u;}gw )?n :&eg i : Screw, 5/16 X 5/8 S6t ......ovvvorerrrr.. 2
738 asher '
|KH-235583 Pulley, Motor Generator Driven .......... 1
14 Clip, Cable (On LH lower fuel tank ........ 1 |
?ugpog dbott) (Furnished with engme) 5
ndical ** Common Hardware
Purchase Locally
15| IH-121577-CH Heﬁulator Assy, Voltaga {Unit A) ... .
712-3006 ut, TM=-20/C-Z..........oiiinnnis
710-3013 Screw 1/4- 20 x 1/2 C-Z Hex .
Hd Cap
736-0329 Washer, 1/4 C-Z Med Lock ............... |
16 Cable, Regulator to Generator, i i l
Terminal to Generator A Terminal,
Light Blue (Order harness assy) {UmtA}
17 Cable, Regulator -F, Terminal to ........... 1 |l
Generator F Terminal, Yellow (Ord-ar |
hamess assy) (Unit A} |
|
18 Cable, Ignition Coil Negative .. sapsie: 3 |
Terminal to Braker Points (Unlt A} i
19 Clip, Cable (Furnished with engine) ...... 1 |
(Unit A) I
20/ NLA Cable, Ignition Switch to Magneto ......... 1 |
I Unit é) Up to Serial No. 29408) I
20/ NLA able, nition Switch 1o Magneto ........ 1 I
(Unit B)?Senal No. 29409 & above) }
21/NLA Cable, Ignition Switch to Ground ........... 1 l
(Unit B) (Up to Serial No. 29408) I
221H-364910-R1 Cover, Battery Terminal (UnitA) ........... 1 :
(R E T T T — 1 }
|IH-376204-R2  Bolt, Battery Hold Down . NN |
I (tllustratad with battery hoidar} |
¢ ‘KH-X-276—7 Nut, 1/4-20 Wing ......ocovvvrennnns . 2 |
|kH-231273 Brace, Motor Generator Adiusting ... 1 |
{710-0118 Screw, 5/16 X 3/4 C-Z Hex Hd Cap .. 1 [
||H-24840-R1 Screw, 3/8 X 7/8 C-Z Hex Hd Cap ... 1 |
|738 -0119 Washer, 5/16 Med Lock 1 | .
Washer, 3/8 Med Lock e [ '
736-0275 Washer, 11/32 X 11/16 X 65 ............ 1 |
|
|
|
|

|
1I
|
|

GaC-Z




-13- SECTION A -13- SECTION A
.I' ELECTRICAL SYSTEM lk ELECTRICAL SYSTEM
REF . PART TC-113 REF . PART TC-113
NO . NUMBER DESCRIPTION NO NUMBER DESCRIPTION
[ELECTRIC LIGHTING -FOR TRACTORS EQUIPPED [ELECTRIC LIGHTING -FOR TRACTORS EQUIPPED -CONTINUED
[WITH ELECTRIC STARTER- |WITH ELECTRIC STARTER-
|
|
|
|
|
|
|
|
|
|
|
I
3 Top view of tractor showirg routing
°p 3
1 1] 2 of head light cable and tail light cable
|
|
|
|
=
' Left hand side view showing
I mounting of head light and bracket
|
|
|
|
1|IH-376849-R91 Light Assy, Sealed Beam Head ..... 2 9| NLA Cable Assy, Fuse Holder to ........... 1
(Only serviceable items are) | Valtage Regulator
725-0222 Unit, Sealed Beam ..........coooees 1 g Fuse, Cartridge Type AGC 10 ... 1
IH-530029-R91 Connector Assy, Headlight ........ 1 | 3
712-02086 Nut, 1/2-13 C-Z HeX ....c.cccvveenrenes 2 10 : NLA Cable Assy, Taillight ..........cccoenn 1
2 |NLA Bracket, Headlight Mounting .......... 2 | illight Mounting ...oo......
7100376 Screw, 5/16-18 X 1 C-Z Hex ... 4 e b N TNg Saxing .
| 7380118 Washer, 5/16 C-2 Med Lock ..... 4 12| [H-121846-C91 el oy
:712—026? Nut, 5/16-18 C-Z HeX ......ccooeve & im.ngm-m EaasketNTagl " }
o -142450 mp, No. 2
31726025 R Ca 0 - g e Tl L i
3 12 1H-121846-C91 aillight Assy (ONlY .......cooerirrrnennnn.
I ot ok sl i serviceable items are)
4|726-3025 Clip, Headlight Cable (On ?rlllle...‘.. i | IH-142450 LAMPINGBZ &
| screen upper mounting bolt) |.l;l:_é°\3006 Ler&s,‘ ml %tCZH .......... 4 :12
| 712- ut, 1/4-20 C-Z HeX ...................
5f725-3025 Clip, Headlight Cable (On ............. 1 | 736-0329 Washer, 1/4 C-Z Med Lock ........ 2
| headlight bracket upper |
| mounting bolt - RH side) 13!72&3025 Clip, Taillight Cable ...........c.ccccce.... 1
6! 726-3025 Clip, Headlight Cable (On top RH .. 1
'l fuel tank support mounting bOlt} 14 ; IH-365503-R1 Spacer, Haad!ight b, AT .|
7/ NLA Cable Assy, Lighting Switch to ...... 1 15 1H-350920-R1 Clamp, Headlight .............occcvvivien. 2
' Headlight F
8|IH-62801-DC Switch Ass .Lighﬂng T ** Common Hafd\fafe
NLA Spacer, Lighting Switch ........... 1 Purchase Locally

|
|
|
|
|
1




-14- SECTION A -14- SECTION A
m CLUTCH '“ CLUTCH
REF . PART TC-113 REF . PART FC=113
10 . HUMBER DESCRIPTION NGO . HUMBER DESCRIPTION
[CLUTCH CONTROLS AND CONNECTIONS |CLUTCH CONTROLS AND CONNECTIONS ~CONTINUED
|
|
20
.
|
1|1H-376272-R1 Retainer, Clutch Shaft Bearing ...... 2 6| IH-468390-R92 Bearing, Clutch Shaft .....................
i Nut, 1/8-20 Hax ...haciingn 2 | (Less Collar)
o Screw, 1/4-20 X 3/4 Hex Hd Cap 2 | :
I‘NJ'LA ghasheé' 1/4 Mad 5 i | ?I IH-376230-R1 BBIE DHUE ... oivmiscssonnsasssmsmssssnansnns
im, Bearing Retainer .............. 1
iRt S e ; 8: IH-376265-R1 Bushing, Clutch Pulley ........coeccenen
- -R11 ollar, Clutcl BN e
¥ 9| |H-376262-R1 Carrier, Clutch Pressure Plate .......
3 NLA Support A;s , %ﬂ)\(’egﬁhaﬂ Brg e :13 EIH-364436-R1 Pin, 3/16 X 1 Spirol .......ccccccevni
e Screw, 3/8-1 Hex Hd Cap
4 Nut, 3!3-13?3H'ax i 10} NLA Pressure Plate, Clutch-Rear ..........
e Washer, ed-bock ... 13
11 : IH-25556-R1 Washer, Pressure Plate Retaining..
4 |H-376268-R1 Pressure Plate, Clutch Front .......... 1 I
IH-19716-R1 Pin, 3/16 X 1-3/4 Hv Spirol ........ 1 12 732-3017 Spring, Clutch Release ..................
5|IH-376264-R11 Pulley Assy, Clutch Drive .............. 1 13: IH-376259-R1 Bushing, Clutch Release Collar .....

** Common Hardware
Purchase Locally




-16- SECTION A <15 SECTION A
lll CLUTCH m CLUTCH
REF PART TE=113 REF . PART TC-113
! NUMBER DESCRIPTION NO NUMBER DESCRIPTION
[CLUTCH CONTROLS AND CONNECTIONS -CONTINUED t
|
14| IH-376258-R11 Collar Assy, Clutch Release .......... 1
15| IH-66584-D Fitting, 3/16 Str Drive Type ............ 1
16| TC-780007 \é\'asher, Clutch Release Thrust ..... 2 |
g
17 IH-368372-R81 Bearing, Clutch Release Thrust ..... 1
18, IH-376282-R2 Bushing, Clutch Shaft ...........ceeeee. 1
18 732-3016 Spring, Clutch Loading ......cc.ccoeveern 1
20 IH-376255-R11 Shaft Assy, Clutch . vm:
[ gcrew 3/8-16 X 1-1/8 Hex Hd ... 2
ap
NLA Washer, 3/8 X 3/4 X 065 .......... 2
IH-385525-R1 Nut, Flexible Coupling ................ 2
| 715-3017 Pin, 1/8 X 7/8 Hv Spirol ... ey
| 736-0156 Washer, 21/32 X1 X 11 Ga ....... 1

I
21: IH-376257-R3
22: IH-379168-R1

23| NLA
I'N

24

25

27
8

|
|

|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
|
I
|
|
|
|
|
|
|
|
|
|
|
|
|

LA
736-3001

IH-376276-R1
715-3030

IH-376277-R1
714-0507

NLA
IH-359988-R1

711-0653
714-0507

IH-376279-R1
I.t'l-24840-ﬂ1

e

NLA
714-0507

Disc, Flexible Coupling .................

Spring, Pedal Return ...........ccccceeeee

Pedal Assy, Clutch and Brake

Rivet, 1/4 X 11/16 BHd .............
Washer, Lock Ratchet Spring ...

Arm, Clutch .
Pin 5/16 X 1-3/8 Spirol

Rod, Clutch Operating ....
Pin, 3/32 X 3/4 Cot .....

Spacer, Operating Rod Clevis .......

Yoke, 5/16 NF Adj Rod End ...

Pin, Operating Rod Clevis ..
Pin, 3/32 X 3/4 Cot ............

Sugport, Clutch Operating ..

crew, 3/8-16 X 1 Hex Hd Cap"'

Nut, 3/8-16 Hex ........
Washer 3/8 Med Lock

Pin, 5/16 X 1-3/16 Rod End .......

Pin, 3/32 X 3/4 Cot .

** Common Hardware
Purchase Lacally

-

P Y ]




-16~- SECTION A -16~- SECTION A

m REAR FRAME AND DRIVING MECHANISMS “' REAR FRAME AND DRIVING MECHANISMS
REF. PARY TC-113 REF PART TC-113
NO . MNUMBER D RIPTION NO . NUMBER DESCRIPTION
TRAANSMISSION CASE, DIFFERENTIAL AND | TRANSMISSION CASE, DIFFERENTIAL AND -CONTINUED
REDUCTION HOUSING |REDUCTION HOUSING

A

(s
1 T

B\

H .\\\:l, )',\‘-‘ N
=) mﬁwawﬁﬁgij




-17- SECTION A -17~- SECTION
'Il AEAR FRAME AND DRIVING MECHANISMS “' AEAR FRAME AND DRIVING MECHANISMS
REF PART TC-113 REF . PART TC-113
NO NUMBER DESCRIPTION NO . MU
| TRANSMISSION CASE, DIFFERENTIAL AND -CONTINUED TAANSMISSION CASE, DIFFERENTIAL AND -CONTINUED
| REDUCTION HOUSING REDUCTION HOUSING
1| IH-610485-C91 Seal, Differential Brg Retainer Oil ..... 2 CBEE coviirniniminsicissasasssimissive
IH-350787-R1 QOAE iivsaisianiis e ¥
2| IH-376158-R91 Cage w/Cup, IH-ST974 ...........coceee. 2 IH-350788-R1 Pl s e
Differential Hub Brg RO wiavmmmniasianinge B
|H-24840-R1 Screw, 3/8-16 X 1 Hex Hd Cap 6
L Washer, 3/8 Lock .. . 8 29 I NLA Gear, Differential Side -16T ............. 2
3! 717-3097 Shim, Differential Brg .............c....... 3 OF 30 | IH-350788-R1 Shaft, Differential Pinion .........cceeee.. 1
Retainer, .004 AR
31!717-3113 Gear, Differantial Pinion -10T ........... 2
4! 717-3008 Shim, Differential Brg ....................... 4 or
{ Retainer, .007 AR 32 | |H-350787-R1 Gear, Differential Drive -467T ............. 1
5! 717-3099 Shim, Differential Brg .........c.c.ovvene. 2 OF 33 | IH-350837-R2 Gnske%Transmission 27 [ AR
Retainer, .0149 AR Cover Plate
8| 717-3100 Shim, Differential Brg .............c......... 2 OF 34 | NLA P!ate Transmission Gear Caver ....... 1
Retainer, .0299 AR IH-24839-R1 Screw, 3/8 X 6/8 Hex Hd Cap ....... 4
7| |H-285723-R1 O-Ring, 3-1/8 X3-3/8X 1/8 ............. 2
! ** Common Hardware
8| IH-ST974 Cup, Differential Brg ..........cccevciiin. 2 Purchase Locally
9| 741-0369 Cone, Differential Brg ...........cccooevnne 2
10| IH-358756-R1 Bushing, Actuating Toggle ................ 1 !
11| IH-351236-R97 Casge Assy, Transmission ............. 1
and Differential
oy Plug, 1/4-18 Auto, Sq Hd Pipe ....., 1
IH-444631 Plug, 1/2-14 Auto, Sq Hd Plpe gl
IH-444595 Plug, 3/4-14 Auto, Sq Hd Pipe ...... 1
12! IH-350799-R1 Dowel, Transmission Case to ......... 2
Reduction Housing
13! NLA Spacer, Driven Reduction Gear ........ 1
14! NLA Gear, Driven Reduction ...............c... 1 {
15, IH-43262-DA Washer, Driven Reduction Gear .. 1 l
e Screw, 7/16-18 X 7/8 Hex Hd Cap 1
- Washer, 7/16 Lock .. 1
16| IH-376216-R1 Gasket, Reduction Housing .............. 1
17| NLA Housing, Reduction . L
IH-444595 Plug, 3/4-14 Auto Sq Hd Pipe ....... 1
% Screw, 1/2-13 X 2-3/4 Hex Hd Cap 4
| 736-0921 Washer, 1/2 Lock .......ccocviiniinnn 4
|
18| NLA Bearing, Reduction Drive Shaft . 1
Front
|
19| NLA Ring, Reduction Drive Shaft ........... 1 |
: Brg Snap :
20| IH-376219-R1 Ring, Reduction Drive Shaft ............. 1 |
| Brg Retaining Snap r
211 IH-377959-R91 Oil Seal, Reduction Drive Shaft ........ 1 I'
22! |H-759-3009 Arm, Coupling .. | |
| 712-3000 NUt, Coupling Arm ... 2 |
| 715-3014 Pin, 1/4 X 1-1/8 Spirol ................... 1 |
o Screw, 3/8 X 1-1/8 Hex Hd Cap i |
NLA Washer, 3/8 X 3/4 X .065 Ga ........ 2 }
23 IH-551139-R91 Bearing, Reduction Drive Shaft ....... 1 I
Rear Needle |
24! NLA Shaft, Reduction DFiVe .................. 1 |
25/ IH-172530 Plug, 11/16 EXPansion ................... 1 |
26| 1H-223472-C91  Case, Differential ...................... i |
| NLA Rivet, 5/16 X 1-1/8 Rd Hd ............ 8 |
| |
27| IH-350788-R1 Pin, Differential Pinion Shaft Lock .... 1 |
| |
28l IH-223472-C91 Case Assy, Differential .................... 1 :
|




-18- SECTION A = -18- SECTION A
h REAR FRAME AND DRIVING MECHANISMS “l REAR FRAME AND DRIVING MECHANISMS
F. PART TC-113 REF . PART TC=113
i NUMBER DESCRIPTION NO . NUMBER DESCRIPTION
TRANSMISSION ITRANSMISSION -CONTINUED
1
2
g
@ (30
T 324 25 26
10 m 1213 14 15 18 19 2021 %3
11741-3020 Bushing, Reverse |dler Gear 1 22| |H-350842-R2 Shim, Countershaft Brg Retainer, ........ ig{r
.007
2|717-3188 Gear Assy, Reverse ldler ......... 1 _
23 | IH-350843-R2 Shim, Countershaft Brg Retainer, ........ 1
3|1H-350869-R1 Shaft, Reverse Idler .................occvnnen 1 .0149
| Screw, 1/4-20 X 7/8 Hex Hd Cap ..... 1
24 | |H-350844-R2 Shim, Countershaft Brg Retainer, ....... AR
41741-0364 Bearing Assy, Transmission Main ....... 1 .0299
Shatft Rear Needle bl
251IH-70119-D Nut, Countershaft Front Brg Lock ........ 1
5!717-3078 Gear, First & Reverse Speed ............... 1 !
Sliding -13T 26 | |H-385688-R1 Retainer, Countershaft Br%
| (Also order spacer |H-385689-R1)
6! IH-364520-R1 Gear, Second & Third Speed ............. 1 l
Sliding -16T & 26T 27 I 741-0366 BeanngaAssy, Countershaft ................. 1
7INLA Shaft, Transmission Main .................... 1 I
28 | IH-350846-R1 Gasket, Countershaft Brg Retainer ...... |
8 IH-ST541 Bearing Assy, Transmission Main ....... 1 |
Shaft Front Ball 29||H—376211—H1 Retainer, Countershaft Brg .................
| Screw, 5:‘!6~1BX11I16 Hex Hd Cap 4
9| NLA Retainer, Transmission Main ............... 1 |
Shaft Front Brg 30| NLA Shaft Assy, Transmission Input .......... 1
X Screw, 5/16-18 X 11/16 Hex Hd Cap 3 | (Tractors with PTO)
0| NLA Countershaft & Bevel Pinion -10T . 1 31 1' IH-350859-R1 Bushing, PTO Shaft Pilat ...........ccccce. 1
714-0470 Pin, 1/8 X 1-1/8 Cotter .. T | |
|
1| 741-0367 Be. A Countershaft ............... 1
Re:?“ °||95rsy caide I ** Common Hardware
| | Purchase Locally
21 717-3091 Spacer, Reverse Speed Gear ............ 1 |
: & Countershaft Brg }
3| 717-3092 Gear, Reverse Speed -35T ................. 1 li
4!717-3091 Spacar, First & Reverse Speed Gear .. 1 I'
51 717-3090 Gear, First Speed -39T ........cccccooevvrs 1 }
5, 717-3089 Spacer, First & Second Speed Gear ... 1 I
7|1H-364519-R1 Gear, Second Speed -36T ..........ccoc.... 1 I
3] 717-3083 Spacer, Second & Third Speed Gear .. 1 |
3| 717-3079 Gear, Third Speed -26T .................. 1 I
)| IH-385689-R2 Spacer, Third Speed Gear & .............. 1 ll -
Countershaft Brg |
1|1H-350841-R2 Shim, Countershaft Brg Retainer, ........ 2 or |[
| .004 AR |
|

glE




-19-

SECTION

A

'i' REAR FRAME AND DRIVING MECHANISMS lil REAR FRAME AND DRIVING MECHANISMS
REF . REF . PART TC-113
NO . NUMBER DESCRIPTION

0.
| GEAR SHIFT MECHANISM

|GEAR SHIFT MECHANISM -CONTINUED

|
1 Il IH-53717-DA
2: 715-0147

3E IH-376214-R12
4 I 703-0915
5} 732-3041
8! 703-0916

7 } IH-364065-R21

i

|
|
8|711-3131
9| TC-792040
1

10

|
11| IH-351547-R1
12 | IH-351546-R1
13 I.ti-351543—Fl2

-

|
14 : IH-352774-R3
15 |1H-355601-R92

16 I 741-0359

17| 732-0424
18 | IH-352770-R3
19 | IH-355600-R93

Knob, Gear Shift Laver ...................
Pin, Gear Shift Swivel .....................

Spring Retainer

Lever Assy, Gear Shift ..................
Retainer, Gear Shift Swivel Spring ...
Spring, Gear Shift Lever .................

Shield, Gear Shift Lever ..................
Housing Assy, Gear Shlft Lever .

Screw, 5/16-18 X 5

Hex Hd Cap

Washer, 5/16 Med Lock ..............
Pin, Gear Shift Lever Swivel Stop ...

Pin, 3/16 X 1-1/2 Roll (Used ............
only wflever [H-376214-R12)

Swivel, Gear Shift Lever ..................
(Order IH-376214-R12)

Guide, Gear Shift Lever ..................
Gasket, Gear Shift Lever Housing....

Screw, Shifter Fork .,
Washar. 5/16 Med Lock .

Shaft, Second & Third Gear Shifter
Package, Second & Third Shifter ....
Fork Service

Ball, 3/8 Cr-Stl Grade 3 ..................

(Gear Shifter Poppet)

Spring, Gear Shifter Poppet ............
Shaft, First & Reverse Gear Shifter
gﬁﬁﬁggéﬂrgggg:vme

** Common Hardware
Purchase Locally

™ W= =

- .




-20- SECTION A -20- SECTION A
* REAR FRAME AND DRIVING MECHANISMS “' REAR FRAME AND DRIVING MECHANISMS
REF . PART TC-113 REF . PART TC-113
NO. NUMBER MO . NUMBER DESCRIPTION
TRANSMISSION DRIVEN POWER TAKE-OFF ITRANSMISSION DAIVEN POWER TAKE-OFF ~-CONTINUED
18
éﬂ“ﬁ) lb
20 21 22
1 |1H-54001-DX Guard Assy, PTO Shaft ... 1 20| IH-351291-R1 Seal, PTO Shifter Shaft .................... 1
2| NLA Cover, Transmission Case Rear ....... 1 21|IH-351968-R1 Bushing, PTO Shifter Lever .............. 1
Cover Opening (For use when PTO |
is removed) 22| |H-351969-R1 Spring, PTO Shifter Rod .............e.... 1
K Screw, 3/8-16 X 3/4 Hex Hd Cap 5 |
i Washer, 3/8 Med Lock 5 NLA Shaft w/Bushing, Transmission ........ 1
Input (lllustrated with transmission)
31IH-126107-C1 Seal, PTOShalt Qil .........cocovvvvveriien 1
4 |NLA gggigeé.kssy. PTO Shaft Oil ........... 1 ** Common Hardware
Purchase Locall
. Screw. B/8-16 X 1-1/8 Hex Hd Cap 5 ! s
o Screwafs1sx13f8HedeCap 2
g Washer, 3/8 Med Lock .. iz
IH-108341 Washer, 13/32 X 13/16 Xi6Ga. &
5 NLA Pin, Cover Lower Dowel ................... 1
6 IH-273359 Fitting, 3/16 X 65 Deg Drive .. 1
Type ‘ube
7|IH-351258-R2 Gasket, Rear Cover Opening ........... 1
g:or use when PTO is ramoved}
7IH-351258-R2 asket, PTO Shaft Oil Seal............... 1
& Brg Retainer
8|IH-357215-R1 Pin, Cover Upper Dowel ..........c..cc... 1
8| NLA Adapter A“g . |
»e Screw, 3/ 16X3!4 Hex Hd Cap . 3 |
- Waahar. 3/8 Med Lock .. e G i
10| IH-350837-R2 Gasket, PTO Adapter ..........ccocerveenns 1 :
11|1H-368433-R91 SHAR. PTO ....oooconiimsinimmmennny 1 :
12!741-0360 Beaﬁng. PTO ShaftBall .................... 1
13| IH-122791-R1 Ring, PTO Shaft Brg Snap ............... 1 I
14}1H-351272-R2 Retainer, PTO Shaft Brg Grease ...... 1 '
15| IH-69696D Ring, PTO Shaft Brg Snap ................ 1
16/|H-351286-R2  Clutch, PTO Shifter .. Pl o '
IH-223016 Screw, 1/4-20 X 1/4 Hex Soc ........ 1
Hd Half Dog Pt Set
17|IH-351287-R11  Lever Assy, PTO Shifter ................. 1 : S
13: IH-351970-R31 Rod Assy, PTO Shifter .........c..c.ccvvn. 1 |
|IH-137130 Pin, 118X 7118 Cot ..., 1
|
19 |NLA Guide, PTO Shifter Rod .................... 1 |

1




proe

-21-

STEERING MECHANISM

SECTION

A

STEERING MECHANISM

-21-

SECTION

A

PART
NUMBER

ESCR

TC-113

DESCRIPTION

TC-113

IH-400004-R81

A 0-3001

1| IH-376178-R1
NLA

2 728-3001
3: IH-868105-R1

3] 741-3000
4| IH-378480-R1

5!/ NLA
'710«3001

IH-273355
IH-376478-R91

IH-394938-R91

~ @

~i

8 IH-378471-R91

8 IH-379991-R91

'|
8
|
|
|
I
|

STEERING GEAR AND CONNECTIONS

0.
|STEERING GEAR AND CONNECTIONS

Gear Assy, Steering ..
(Composed of parts In this unit

@xcept as noted)

Screw, 3/8-18 X 7/8 Hex Hd Gap

Wuher ansMm

Wheel, Steeri &809 Note) ...

Nut, 5/8-18

Seal, Steering Gear .

Boarlng. Upper Colu
&eor steering gegom-sn1 72-R92)
r |H-4oooo4-nn1;""""'

aring, U
(For sturlng gea

ed Look ..

Low Crown ..

Retainer, Bearing ..

Bracket, Steering Gear See Noto)
Screw, 3/8-16 X 7/8 en Hd Cap

Nut, 3/8-18 He
Washor, /M

Fitting, 1/4 Str Drive Type Lubricaﬁon

Package, Seal &
For stearing qea

(For steorlnq gea

o
od Lock ..

Seal Retainer ..
rIH-3781 72-R92}
Seal Retalner ..
r IH-400904-R91)

Lever & Bolt Assy, Steering Gear .
(Order laver & bolt assy IH-379991 R91
stud |H-379992-R1 & nut [H-192510- H1}

(Up to Serial No.
Lever & Bolt Assy,

17628)

Slaeeﬁng,Gear

2-R92)

Serial No. 17629 & above)
ever & Bolt Assy, Steering Gear ..
(Order IH-400804-R91)

[Fur steering gear |H-3781

- A = RO =

-

-

10
10

11

IH-378477-R91
IH-378992-R1

IH-82806-C1

IH-25833-R1

| 7233018

|

12 NLA

13
14
18
16
17
18

19

712-3001
IH-308362-C1
IH-189862-R1
IH-379405-R1
1H-389081-R91
IH-394288-R1
I1H-182510-R1

t
} |H-389081-R91
| |H-389081-R9 1

i
|NOTE
|

Stud & Nut Ass
Order stud |H-

, Cam Follower ......

79992-R1 & nut

—CONTINUED

H-192510-R1) (Up to Serial No. 17628)

Stud, Cam Fol
Serlal No,

i:or steerin 795aar IH-3751 72-

29 & above)

tud, Cam Follower . -
(For stearlng gear IH-400904-R91}

Nut, 1/2-13 Hex Jam (Lever bolt ..

for staerlns Elaar |H-3

Nut, 5/8-1

1 72-H92}

ex Jam bolt
for steering gear 1H-45)0904

Joint, Dra,
Nut

Link, Dr;g

Link Ball (See Note]
-24 Hex Lock ......

See Nots) ..
4 Hex Jam ..

Washer. Flat, Bronze ..o
Snap Ring, Ball Retalner ...
Cup, Bearing Ball ...,

Bearing & Ball Assy ...
Plug, Adjusting ........cccoccevnn.

Nut, Cam Follower Stud

(Serial No. 17629 & above)

Retainer, Ball ..

Package, E!-aanng Ba!l Semiae

These parts are not included in the

steering gear assembly.

** Common Hardware
Purchase Locally

RO2)

LU o ]

RN R - D-= N




ol S e SECTION A =g = SECTION A

m FRONT AXLE “' FRONT AXLE

PART TC-113 REF . PART TC-113

::‘ I NUMBER DESCRIPTION NO . NUMBER DESCRIPTION
FRONT AXLE AND CONNECTIONS |FRONT AXLE AND CONNECTIONS -CONTINUED
|
I @—2
|
|
1| NLA BRIGAFIONL .......o oo immnsssirisias iR S0 2
2 INLA Collar, Steering Knuckle .................. 2
(Up to Serial No. 10332)
3|737-3000 Fitting, 3/16 Str Drive Lube ............. 3
4| NLA Bolt, Front Axle Pivot ..........c..coceveee. 1
S Nut, 9/16-18 Hex ........... o
e Washer, 9/16 Hv Lock .........cc..... 1
5!IH-376143-R92 Knuckle Assy, Steering RH .............. 1 F
i Screw, 7/16-14 X 7/8 Hex Hd Cap 1
& Washer, 15/32 X 1-1/2X 11 Ga .. 1
6,723-3018 Joint, Tiemed R T i @
i Nut; 3824 ook 248 S L0002
7 NLA e e o |
712-3001 Nut, 3/8-14 Hex Jam .................... 2
8 {NLA Knuckle Assy, Steering LH ............. 1
o Screw, 7/16-14 X 7/8 Hex Hd Cap 1
(* Washer, 15/32 X 1-1/2X 11 Ga ... 1
|
** Common Hardware |
Purchase Locally |
|




=23= SECTION A =23~ SECTION

'i' REAR AXLE “" REAR AXLE

REF . PART » TC-113 REF . PART TC-113
NO. NUMBER DESCRIPTION NO . NUMBER DESCRIPTION
| REAR AXLE |REAR AXLE -CONTINUED

IIH-24B40-F{1 Screw, 3/8-16 X 1 Hex Hd Cap .. &

10'| IH-376496-R11 Axle Assy, Rear RH ...................... 1

1]IH-376496-R11  Axle Assy, Rear LH ..........ccccoouvevoe. 1 i
2| 1H-40093-D Key, Brake Drum (Woodruff 127) ... 1 E
311H-376160-R1 Bushing, Rear Axle Carrier ............ 2 [
41 NLA Carrier, Rear Axle LH .................... 1 |
IH-24840-R 1 Screw, 3/8-16 X 1 Hex Hd Cap .. 5 |[
s} IH-66584-D Fitting, 3/16 Str Drive Type Lube ... 2 }
s} NLA Drum, BraKe ...........cccoevververensrrnnss 1 }
7|1H-376167-R1 Ring, REar AXIE ..........evrevvvrrerrien, 2 |
8| 716-0102 Ring, Rear Axle SNap ................ 2 |
9 ll NLA Carrier, Rear Axle RH .................... 1 l,
|

|

|

|




WHEELS

-24~- SECTION A

WHEELS

-24-

SECTION A

!
2

3

PART

TC-113

REF .
NO .

PART
NUMBER

DESCRIPTION

TC-113

e HUMBER
FRONT WHEELS

(3

|H-376188-R1  Bearing, Front Wheel ................... 4

|H-386188-R92  Wheel Assy, Front w/3.75 X ... 2
8 Rim for 4 80/4.00 X 8 Tires

IH-110146-R91  Fitting, 1/4-28 Str Angle Lube ........ 2

REAR WHEEL WEIGHTS

NLA

712-3034
736-0921
NLA

712-3034
736-0921

Weight, Rear Wheel (Approx 26 Lbs) ....
(For First Posiﬁorg_

Bolt, 1/2-13 X 3-1/2 cm

Nut, 1/2-13 Hex .

Washer, 1/2 Med Lock ..
Weight, Rear Wheel Appmxzs bs
(For Positio

Bolt, 1/2-13 X sm Crg

Nut, 1/2-13 Hex .

Washer, 1/2 Med Lock ..

EEE NEBERE W

** Common Hardware
Purchase Locally

1

REAR WHEELS

IH-381187-R11
NLA
IH-271506
736-0171
IH-376189-R91

710-3027

Tube, Dual Rear Wheels ...............

Stud, Dual Rear Wheel Spacer ..
Nut, 7/16-20 Cd Pltd Hex ..
Washer 7/16 Cd Pltd Med’ Lock

Wheel Assy, Rear w/55A Rim for ...

6-12 Tires

Bolt, Rear Wheel ...........cccoeveeveeinns

10
10
10




PG SECTION A =25~ SECTION A

- ]
m BRAKES m BRAKES
REF . PART TC-113 REF . PART TC-113
NO . HUMBER DESCRIPTION NO . NUMBER PTI

BRAKES AND CONNECTIONS

l$‘;4 9
T
-z

on

1| NLA Pedal Assy, Clutch & Brake .. 1
NLA Rivet, 1/4 X 11/16 B Hd .. 1
736-3001 Washer, Lock Ratchet Sprlng 1

21 NLA At Bl . ..consapanssinasarm 1
715-3030 Pin, 5/16 X 1-3/8 Spiroi .............. 1

3! |H-379168-R1 Spring, Pedal Retum ..........cceevinns 1

4! NLA Rod, Brake Operating ...........ccooeee. 1

51719-3018 Clevis, 5/16NF Ad] Rod End .......... 1

6 |H-103495 Pin, 5/16 X 31/32 Rod End 1

~ | 714-0507 Pin, 3/32 X 3/4 Cot . . ¥

7| |IH-376151-R91 Bracket, Brake Band Actuating ...... 1

8| NLA Pin, Brake Band Pivot .........ccvecvneens 1

9| IH-358664-R2 Pin, Brake Band Anchor ....... 2

10| IH-358753-R21 Band Assy, Brake ..........cceiviininnnn 1
|

11IIH-355775-H1 Rivet, Brake Band Lining ............... 10

IH-358895-R91 Package, Brake Uning e

Lining s

. 10

|
|
: Rivet .
|
|

——— e e ————

L



-26- SECTION A =20 SECTION A

m HYDRAULIC SYSTEM m HYDRAULIC SYSTEM
REF PART TC-113 REF . PART TC-113
NO . ﬂg.ll“ DESCRIPTION MO . NUMBER DESCRIPTION

[HYDRAULIC UNIT AND RELATED PARTS [AYDRAULIC UNIT AND RELATED PARTS -CONTINUED

“* Common Hardware
Purchase Locally

[

1 1H-386136-R91 Pump Assy, Hyd .....occovvviniinienns 1 5 |[ LA Bracket Assy, %)l(yd Pumzp Mountmg 1
712-0798 Nut, 3/8-16 C-Z Hex ........ccveene 1 [“ Bolt, 3/8-16 X 7/8 C-Z Crg .. 2
710-3100 Screw, 5/16-18 X 5/8 C-Z .......... 2 | 712-0798 Nut, 3/8-16 C-Z Hex ................... 2

Hex Hd Cap | 736-0169 Washer, 3/8 C-Z Med Lock ....... 2
736-0119 Washer, 5/16 C-Z Med Lock ...... 2 | 736-0140 Washer, 13/32 X 13/16 X ........... 2
736-0140 Washer, 13/32 X 13/16 X ........... 1 | 065 Ga C-Z
.065 Ga C-Z I
6| NLA Bracket Assy, };(yd Cyl Su 1
2| IH-386137-R1 Fitting, Hyd Pump 90 Deg Union .... 2 Ji=* Bolt, 3/8-16 X 7/8 C-Z -
| 712-0798 Nut, 3/8-18 C-Z HeX .........ccoeen 2
3|1H-386138-R91 Hose Assy, Hyd 8 In. ......ccoevvinn 1 | 714-0142 Pin, 3/16 X 1-1/4 C-Z Cot ........... 1
| 736-0169 Washer, 3/8 C-Z Med Lock ....... 2
4| IH-386139-R91 Hose Assy, Hyd 14 In. .................. 1 |
|
I
[
|




-27- SECTION A -27- SECTION A
'i' HYDRAULIC SYSTEM “. HYDRAULIC SYSTEM
REF . PART TC~113 REF . PART TC-113
NO . HUMBER DESCRIPTION NO . HUMBER DESCRIPTION
HYDRAULIC UNIT AND RELATED PARTS -CONTINUED HYDRAULIC UNIT AND RELATED PARTS -CONTINUED
7| NLA Bracket, Frame Mounting .. 1 39 | IH-707253-R1 O-Ring, 1-1/4 X 1-1/2X 1/8 . 1
712-0798 Nut, 3/8-16 C-Z Hex . . (Hydraulic Pump Spool Valve)
710-3000 Scraw 3/8-16 X 3/4 C- Z 3
Hex Hd C 40 | NLA Ring, Hyd Pump Spool Valve Snap 1
736-0169 Washer, C-ZMed Lock ........ 3 & i Sci ks
41 ! |H-386371-R1 ring, Hyd Pump Spool Valve ..... 1
81 NLA Cylinder Assy, Hyd .........cccoevvvveenn. 1 e _
42 | |H-386372-R91 Shaft Assy, Hyd Pump Drive .......... 1
9! NLA Clevis Assy, Hyd CylEnd ........cc... 1
; o . 43 | NLA Shaft, Hyd Pump Idler ................... 1
10! NLA Clip, Cyl End Clevis Rivet Locking .. 1
. ) 44 | |H-386374-R1 Gear, Hyd Pump |dler Shaft .......... 1
11} NLA Nut, Locking Clip Push-On Type .... 1
45| NLA Cover, Hyd Pump Shatt .............. 1
12] IH-386149-R1 Rod, Hyd Pump Actuator Control ... 1
46 | NLA Screw w/Spring Lock Washer, ...... 6
13| NLA Nut, Actuator Control Rod .............. 2 10-13 X 7/16 Slt Fil Hd Mach
Push-On Type
47| IH-347478-R91 Seal, Hyd Pump Drive Shaft ........ 1
14) NLA Extension, Pump Spool ..........c..... 1
48 | NLA Reservoir, Hyd Pump ........cccoceveeee. 1
15| IH-386152-R1 Rod, Control Lever .. 1
IH-20244-R1 Nut 1/4-20 Nylon insert .. 1 49 | ** Screw, 1/2-20 X 1/2 Hex Hd Cap ... 1
TC-792026 Screw 1/4-20 X 7/8 C-Z . 1
Hex Hd Cap 50 | NLA Washer, Hyd Pump Reservoir Fiber 1
16| 720-3000 Knob, Control Lever Rod ............... 1 51| NLA Stud, Hyd Pump Reservoir ........... 1
17] NLA Pulley w/Set Screw, Driven ........... 1 be|~ Nut, 3/8-16 Hex Jam ........ccceeeeenn 1
18: NLA Belt, Drive Pulley .........cccoevvvvcvivinnn 1 53 | IH-386379-R1 Washer, Hyd Pump Reservoir Stud 1
19/ NLA Arm Assy, Lift .. 1 54 | TC-792040 Pin, 3/16 X 1-1/2 SIt Spring ............ 2
| IH-427586 Screw, 5/16- 18X 1-1/4 C z 2
| Hex Hd Cap 55 | NLA Washer, 11/32 X 11/16 X .065 ....... 2
712-0267 Nut, 5/16-18 C-Z Hex .. 2 ’
57 Washer 5/16 C-Z Int Tooth Lock 2 56 | NLA Screw wiNl!'Ion Pellet, 5/16-18 X .... 1
736-0275 Washer, 11/32 X 11/16 X 065 ... 2 1-1/8 Hex Hd Cap
20; TC-786026 Pin, 5/16 X 3/4 Dowel .......c..c........ 1 57 I 1H-403281-R1 Arm, Su 1
712-0798 Nut, 16 C-2 Hax 1
21 NLA Pullay, Drive .. 1 710-0514 Scraw 3/8-16 X 1 C-Z Hex . 1
£r Washer, 7/16 int Ext Tooth Lock 1 Hd Cap
736-0140 Washer, 13/32 X 3/4 X 16 Ga .... 1
22| NLA Rivet, 1/2 X 1-1/4 F-Hd Solid ......... 1 736-0169 Washer, 3/8 C-Z Med Lock ........ 1
23| NLA Tube, HYACY.......oooivsiiimsismisionses 1 726-3015 Clip, Cable Harness (for ................ 1
securing cable harmness)
24| NLA Guide, Hydraulic Cylinder .............. 1
25| |H-350429-R1 O-Ring, 5/8 X .813 X 3/32 ............. 1 ** Common Hardware
| (Hydraulic Cylinder Guide) Purchase Locally
26: NLA Piston & Rod, Hydraulic Cylinder ... 1
27|l NLA Washer, Piston & Rod Backup ....... 2
28I NLA Head, Hyd Cylinder ..............cccccee. 1
29! |H-252483-R1 O-Ring, 1-1/4 X 1-1/2X 1/8 , 3
I (Hydraulic Cylinder Guide)
30} NLA Body & Valve, Hyd Pump .............. 1
31 } IH-444687 Plug, 1/8-27 Automotive Hex ........ 1
| Soc Hd Pipe
32| IH-17010-R Ball, 5/16 Cr-St ..coooevovsvvevrveorerrrrinss 1
33| NLA Spring, Hyd Pump Body ................. 1
34! IH-584773-R1 Plug, Pump Body Spring Retaining 1
35/ I1H4-386368-R1 Gasket, Hyd Pump Body ..........ce.. 1
36| NLA Spacer, Spring Sleeve ... 1
37| IH-17047-R1 Pin, 5/32 X 7/8 Slt Spring .............. 1
38| 715-3004 Pin, 1/8 X 1-1/4 Slt Spring .............. 2




-28- SECTION A -28- SECTION A

h DRAWBARS AND HITCHES DRAWBARS AND HITCHES

EF . PART TC-113 TC-113

0. NUMBER RIPTION NUMBER DESCRIPTION

IMPLEMENT HANDLE AND CONNECTIONS IMPLEMENT HANDLE AND CONNECTIONS -CONTINUED

NLA Bracket, Lift Handle Shalft .. 2
|H-24840-R1 Screw 3/8-16 X 1 Hex Hd Cap 4
is Nut, 3/8-16 Hex .. B |
s Washer, 3/8 Med Lock .. 1

IH-376307-R2

2|732-3023

IH-376308-R1

IH-376314-R1

5 NLA

NLA
7123034
736-0272
703-0364
IH-400382-R1

e

I?SB-OMB
l

Pin, Handle Release Rod ..................
Spring, Release Rod Return ..............
Washer, Release Rod Retum ............
Spri

ng

Handle Assy, Lift ...........c..ccccviiiniinnnns
Rod, Handle Release (Not serviced ...

separately, order lift handle)

8
t%mmame.qmcm

Nut, 1/2-13 Hex ..

Washer, 1/2 Med Lock ..
Washer, 17/32 X 1-1/16 X .095 C-Z

Spacer Assy, Lift Ratchet
Bolt, 3/8 %6 X 2-1/4 Sq NK Crg
Nut, 3/8-16 Hex .,
Washer /8 Ext Tooth Lock .

R -

IH-384636-R1

Grip, Lit Handle .............ccccvveriiiinnnnn

** Common Hardware
Purchase Locally




-29- SECTION A ~29~ SECTION &
* DRAWBARS AND HITCHES m DRAWBARS AND HITCHES
REF . PART REF . PART TC-113
NO. NUMBER Rl NO NUMBER DESCRIPTION
| THREE POINT HITCH AND DRAWBAR

714-0111
NLA

736-0921
736-0272

IH-376567-R1
NLA

736-0169

5| NLA

NLA

712-0206
736-0021
738-0272

IH-376567-R1
703-0400
710-3005

703-0401
I.l:l -24840-R1

f———————

THREE POINT HITCH AND ODRAWBAR

Arm Assy, Lift (Fumished ..............
w/implement)
Pin, 3/32 X 7/8 Cot .........cccoeuuee

Lever, Lift ..
Screw, 1/2-13X1-1/2°C-Z ..
Hex Hd Cap
Washer, 1/2 C-Z Med Lock ........
‘J(}I’gallher2 17/32 X 1-1/16 X .........

Bushing, Lift Lever .............ccccouuuee.

Bracket, Upper Mounting ...............
Screw, 3/8-16 X 1-1/8 C-Z ........
Hex Hd Cap
Washer, 3/8 C-Z Med Lock ........

Spacer, Lift Link Lower ..................

Screw, 1/2-13 X 1-1/2C-Z ..

Hex Hd Cap

Screw, 1/2-13 X 1-5/8 C-Z .........
Hex Hd C ap

Nut, 1/2-13 C-Z Hex .. :
Washer, 1/2 C-Z Med Lock .......
\gazshar 17/32 X 1-1/16 X .095 ..

Bushing, Lift Link Upper .................

Link, Lower Hitch .
Screw, 3/8- 1EX 1118 C-Z ...
Hex Hd C ap

Drawbar, Fixed .
Screw 3/8-16 X 1 HedeCap 3
Washer, 3/8 Hex Lock .....

** Common Hardware
Purchase Locally

= N N

e i ]

R r =

WWw -

~CONTINUED




-30- SECTION A - ~30- SECTION A
m SEAT AND SUPPORT “l SEAT AND SUPPORT
REF . PART TC-113 REF . PART TC-113
D . NUMBER DESCRIPTION NO . HUMBER DESCRIPTION
SEAT
|
1]759-3147 Seat Assy (Replaces |H-376170-R81 . 1 |
& |H-534243-R1 by also ordering bracket |
IH-72876-C2 & attachin hardware}
= Bolt, 1/2-13 X 1 C-Z quCrg 1
712-0206 Nut, 1/2-13 C-Z Hex .. S ;|
736-0921 Washer, 1/2 C-Z Med Lock . 1
2! NLA Spring, Seat Support ... 1
3! NLA Plate, Seat Spring(CIampin sesmavaaen o
- Screw, 3/8-24 X 1-1/4 C- 4 l
Hex Hd Cap |
- NUt, 3/8-24 C-Z HBX ......oovvvcsrveverirrrrnens & !
4| NLA Plate, Seat Spring Mounting ........c..c.v... 1
E Screw, 1/2-13 X 1-1/8C-Z ....ccocvevvnns 2
Hex Hd Cap
F |H-72876-C2 Bracket, Seat Mounting .........cccccceeeneen. 1
710-3038 Screw, 5/16-18 X 3/4 2Znd ................... 4
Hex Hd Cap
736-0119 Washer, 5/16 Znd Reg Lock ............... 4
NLA Washer, .344 X .750 X .164 Znd ........ 4 |
g Bolt, 1/2-13 X 1 C-Z Sq Nk Crg e B |
736-0921 Washer, 1/2 Znd Reg Lock ................. 2
712-0206 Nut, 1!’2 13 Znd HeX ........ocivniviiian 2
IH-385073-R1  Pad, Detachable Seat .................ccocevenn. 1 |
(Yellow & White) |
|
** Common Hardware
Purchase Locally 1
|
|
|
| |
lr
|
|
|




=31~ SECTION A =31- SECTION A

m SHEET METAL AND GRILLES m SHEET METAL AND GRILLES
REF . PART TC-113 REF . PART TC-113
NO . NUMBER DESCRIPTION NO . NUMBER DESCRIPTION

HOOD, GRILLE AND FRAME HOOD, GRILLE AND FRAME -CONTINUED

1
h
[}
1
]
. l
' :
|
1| IH-2751844-R1 Product Graphic, IH Emblem ........ 1 6| NLA Omament, Hood .........cceevevrerenne 1
(Optional w/IH-2751846-R1) IH-423324 Screw w/Lock Washer, 10-24 X.. 2
|H-188926 Screw w/Lock Washer, 10-24 X.. 2 7/16 Hex Hd Mach
5/8 C-Z Hex Hd Mach
111H-2751846-R1 Product Graphic, IH Emblem ......... 1 7! 1H-376254-R1 Grommet, Instrument Panel ........... 1
(Optional w/ H-2751B44-R1&
NLA Screw, 10-16 X 1/2 Thd Cutting.. 2 B NLA Pedestal ASSY .........ocoiveniiiiinenns 1
IH-118676 Washer, 13/64 X 15/32 X .048 .. 2 710-3039 Screw, 5/16-18 X 1/2C-Z .......... 4
c-Z Hex Hd Cap
736-0119 Washer, 5/16 C-Z Med Lock ...... 4
2 NLA BANGT e iR &
il Screw, 1/4-20 X 1-1/8C-Z . R 9, NLA Sugcpon Assy, FOotRH ... 1
Hex Hd Cap = rew, 3/8-16 X 3/4 Hex Hd Cap 1
736-0329 Washer, 1/4 C-Z Med Lock . 4 e Washer, 3/8 Med Lock ........c.... 1
712-3006 Nut, 1/4-20 C-Z Hex ........ . 4
10| NLA Frame Assy, Main ... 1
3| NLA Screen, Grille ........cccccoveniriiiiieenes 1 o Screw, 1/2-13 X6 Hex Hd Cap .. 2
i Screw, 1/2-13 X 1 Hex Hd Cap .. 2
4| NLA Fastener, Grille Screen .................. 1 | 736-0921 Washer, 1/2 Med Lock ............... 4
710-3013 ﬁcreﬁa%‘;-zoxwz C-Z i & 11l| = ERe B 1
ex ap port Assy, Foo
e gcrew -16 X 3/4 Hex Hd Cap 1
5! NLA HOOd ASSY ..ooovvvvirccrivrinecrcreesiisies 2 . Washer, 3/8 Med Lock ............... 1
i+ Screw, 1/4-20 X 1-1/8C-Z ........ 2
Hex Hd Ca |H-2750813-R1 Product Graphic, International ....... 2
736-0463 Washer, 9/32 X 5/8 X .062 ...... 2 Cub Cadet
IH-378531-R1 Nut, 1/4-20 C-Z Gripco .............. 2
| Center Lock ** Common Hardware
| Purchase Locally




-32~ SECTION A =32= SECTION A
SHEET METAL AND GRILLES m SHEET METAL AND GRILLES
PART TC=-113 REF . PART TC-113
, NUMBER ESCRIPTI NO . NUMBER DESCRIPTION
FENDERS [FENDERS -CONTINUED

NLA Reflector, Fender .. -
NLA Bracket, Reflector .. w e
BS-231082 Nut, 10-24 C-Z Hex o
e HScfew 10-24 X3/8 C-ZRd ........ 4
738-0722 Washer, No. 10 C-Z Med Lock .. 4
31/ NLA Fender Assy, LH ........, o 9
4! NLA Rod Assy, Fender Stabilizer .......... 1
7360119 Washer, 5/16 C-Z Med I.ock ...... 2
712-0287 Nut, 5/16-18 C-Z Hex .. iR
5! NLA Fender Assy, RH . w
NLA Platform, Fender Mounlmg g
710-3100 Screw, 5/16-18 X 5/8 -2 . B
Hex Hd C.
712-0287 Nut, 5/16-18 C-Z Hex .. il
7360119 Washer, 5/16 C-Z Med' Lock .9
" Screw, 3/8-24 X 1-1/2 Hex ......... 4
Hcl Cap
710-3032 Screw, 1/2-13 X 1-1/4 C-Z ......... 3
Hex Hd cag
710-0118 Hs«ew Séi 18X384C-2..... 3
ex H
738-0275 Washer, 11/32 X 11/16 X .065 .. 3
c-Z
** Common Hardware
Purchase Locally




-33- SECTION A =33~ SECTION

'h ENGINE CONTROLS AND INSTRUMENT PANEL “‘ ENGINE CONTROLS AND INSTRUMENT PANEL
REF . PART TC=113 REF . PART TC-113
NO . NUMBER DESCRIPTION NO . NUMBER DESCRIPTI

ENGINE CONTROLS AND INSTRUMENT PANEL ENGINE CONTROLS AND INSTRUMENT PANEL -CONTINUED

1| IH-876299-R91 Cable, Choke (Note A) ........c.ccees 1 6] I1H-385522-R92 Switch Assy h?nnian &;#ote A) . 1
L\f to Serial No. 2
2| IH-2750805-R3 Product Graphic, Instrument .......... 1 6| IH-403562-R2 itch Assy, Ignition ote A) . 1
Panel Label Serial No. 29409 & a
8| NLA itch Assy h?niﬂon Nota B} .o 1
3| IH-376298-R1 Clip, Throttle Cable Retainer ......... 1 Up to Serial
i rew, 8-32 X 1/2C-Z .....ccovverr 1 6| IH-379593-R92 itch Assy, Ignition ots B 1
Cr Rec Pan Hd Mach (Serial No. 28409 & a
IH-121841 Washer, No. 8 C-Z Med Lock 1 Screw, 6-32 X 1/4 C Z 2
| 712-0142 Nut, 8-32 C-Z Hex .. .1 Rd Hd Mach (Up to Ser{a]
' No. 2940@
4! 1H-61813-D Clip, Throttie Cable Support . 1 Washer, No. 6 C-Z Lock (Up ...... 2
' (On engine LH rear mounting bolt} to Serial No. 29408)
: IH-365502-R1 Nut, Switch Mounting .. i
5, IH-382458-R2 Key, Switch .........cccccevivnnininieen 1 IH-375431-R1 Washer Switch Mountmg 1
** Common Hardware
Purchase Locally

I
|
|
|
|
|
I
|
|
I
I
L




-34- SECTION A -34- SECTION A
ENGINE CONTROLS AND INSTRUMENT PANEL 'I' ENGINE CONTROLS AND INSTRUMENT PANEL
PART TC-113 REF . PART TC-113
DESCRIPTION NO . NUMBER DESCRIPTION

—

HUMBER
ENGINE CONTROLS AND INSTRUMENT PANEL -CONTINUED

!II:1-376295-H91
736-0119
736-3020
736-0329
712-3006
IH-376298-R1

"

712-0142
IH-121841

1H-376297-R91
736-0722
BS-231082
IH-379903-R1
NLA

NOTE A
NOTE B

Switch Assy, Starting (Note A) .......

Nut, 5/16-24 C-Z Hex Jam .........
Washer, 5/16 C-Z Med Lock ......
Screw, 1/4-20 X 3/4 C-Z2Slt .......
Pan Hd Mach

Washer, 17/64 X 5/8 X .048 C-Z
Washer, 1/4 C-Z Med Lock ........

Nut, 1/4-20 C-Z Hex ...................
Clip, Choke Cable Retainer ...........

(Note A

Screw, 8-32 X 3/8 C-ZCr ..........

Rec Pan Hd Mach
Nut, 8-32 C-Z Hex .........

Washer, No. 8 C-Z Med Lock ...
Bracket, Choke Cable (Note A) ...

(Fumished w/engine)

Lever & Cable Assy, Throttle
Screw, 10-24 X 1/2C-Z .............

Sit Rd Hd Mach

Washer, No. 10 C-Z Med Lock ..
Nut, 10-24 C-Z Hex .........cccuveven.

Swivel, Universal ...........c..ccccevneens
Washer, Friction ............ccccvevenne

Tractors with electric starter
Tractors with retractable starter

** Common Hardware
Purchase Locally

PN PPN —

MmN -

—




-35- SECTION A -35- SECTION A
"“ MISCELLANEOUS EQUIPMENT 'i' MISCELLANEOUS EQUIPMENT
REF . PART TC-113 REF . PART TC-113
NO . NUMBER DESCRIPTION NO . HUMBER !!lc!l"lﬂﬂ
UTILITY BOX |PRODUCT GRAPHICS
IH-2750805-R3 Product Graphic, Instrument ......... 1
Panel
— [ IH-2750813-R1 Product Graphic, Intemational ....... 2
= Cub Cadet
¥ | NLA Product Graphics, Lubrication ...... 1
2 IH-539403-R1 Product Graphic, Safety and .......... 1
Operating Instructions
l e 3
a
1| NLA Pia; D Hele: uv s @
Jeic Pin, 1/16 X 1/2 Cd Pltd Cot ...... 2
2| NLA Box Assy; Bty ....ciivnninviiinn
IH-24840-R1 Screw, 3/8-16 X 7B C-Z ............ 2
! Hex Hd Cap |
i Screw, 3/8-16 X 1-1/8 C-Z ........ 2 !
Hex Hd C
736-0169 Washer, 3/8 C-Z Med Lock ........ 4
| IH-561277-R1 Spacer, Utility BOX .......coervrenr 4
3| IH-390025-R1 Extension, Drawbar ..........c.ccceeeeee. 1
710-0389 Bolt, 3/8-16 X 3/4 C-Z ........ 1
Short Sq Nk Crg
b Bolt, 1/2-13 X 1-1/4 C-Z ............. 1
| Short Sq Nk Crg
| 712-0798 Nut, 3/8-16 C-Z HeX .......cceeevvee. 1
712-0206 Nut, 1/2-13 C-Z Med Lock ......... 1
736-0169 Washer, 3/8 C-Z Med Lock ........ 1
736-0921 Washer, 1/2 C-Z Med Lock ........ 1
** Common Hardware
Purchase Locally
|
|
|
|




-36- SECTION A =36- SECTION A
MISCELLANEOUS EQUIPMENT MISCELLANEOUS EQUIPMENT
PART FC-113 REF . PART TC-113
NUMBER _DESCRIPTION NO. NUMBER DESCRIPTION




	Page 01
	Page 02
	Page 03
	Page 03A
	Page 03B
	Page 04
	Page 05
	Page 06
	Page 07
	Page 08
	Page 09
	Page 10
	Page 11
	Page 12
	Page 13
	Page 14
	Page 15
	Page 16
	Page 17
	Page 18
	Page 19
	Page 20
	Page 21
	Page 22
	Page 23
	Page 24
	Page 25
	Page 26
	Page 27
	Page 28
	Page 29
	Page 30
	Page 31
	Page 32
	Page 33
	Page 34
	Page 35
	Page 36

